ERS-1000

SERVICE MANUAL US Model

Ver. 1.0 2023.12

\
A
N Oy ~—
O
\ N
\ y
|
Y g .
| N
Note:
Be sure to keep your PC used for service and /
checking of this unit always updated with the g
latest version of your anti-virus software. °
In case a virus affected unit was found during
service, contact your Service Headquarters. ‘

DISCLAIMER: USE AT OWN RISK. SONY AND ITS AFFILIATES ARE NOT LIABLE FOR ANY DAMAGE OR INJURY CAUSED TO ANY DIGI-
TAL ELECTRONIC EQUIPMENT, PERSON, OR PROPERTY, WHICH OCCURS DUE TO USE OF THE TOOLS, PARTS, DOCUMENTATION,
OR OTHER MATERIALS HEREIN PROVIDED, WHETHER FOR REPAIR, DIAGNOSIS, MAINTENANCE, MODIFICATION, OR OTHERWISE,
INCLUDING BUT NOT LIMITED TO: ANY INDIRECT, INCIDENTAL, SPECIAL, OR CONSEQUENTIAL DAMAGES; ANY LOSS OF DATA,
PRIVACY OR PROFITS; OR ANY INABILITY TO USE, OR REDUCED FUNCTIONALITY OF, THE DIGITAL ELECTRONIC EQUIPMENT.
PLEASE READ ALL INSTRUCTIONS IN THIS MANUAL BEFORE PROCEEDING. PLEASE FOLLOW ALL STEPS IN THE ORDER IN WHICH
THEY ARE DESCRIBED. IF YOU DO NOT HAVE ALL TOOLS AND PARTS AVAILABLE TO YOU, OR ARE NOT COMFORTABLE PERFORM-
ING THE REPAIRS DESCRIBED HEREIN, DO NOT PROCEED. FAILURE TO FOLLOW THESE INSTRUCTIONS, OR USE THE PROPER
TOOLS AND PARTS, MAY DAMAGE YOUR PRODUCT, LEAD TO PERSONAL INJURY OR CAUSE PROPERTY DAMAGE.

ENTERTAINMENT ROBOT

9-934-907-01

©2023.12 Sony Group Corporation ®



ERS-1000

SPECIFICATIONS

aibo
Movable parts
Head: 3 axes
Mouth: 1 axis
Neck: 1 axis
Loin: 1 axis
Forepaws/Back paws (4): 3 axes
Ears (2): 1 axis
Tail: 2 axes
(22 axes in total)
Buttons and switch
Power button
Volume button (+, -)
Network switch
LEDs
Status LED, Network LED
Displays
OLED (eyes) (2)
Cameras
Front camera (1), SLAM camera (1)
Terminals
Charging pins, SIM card slot
Sound
Speaker, Microphones (4)
Sensors
6 axis detection systems (head, torso) (2)
(3 axis gyro/3 axis acceleration)
Motion sensor
Ranging sensors (2)
ToF sensor
Light sensor
Head sensor, Jaw sensor (Capacitive type touch sensor)
Back sensor (Pressure sensitive/capacitive type touch sensor)
Paw pads (4)
Power consumption
Approx. 14 W (in standard mode operation)
Battery life
Approx. 120 minutes (in standard mode operation)
Dimensions (w/h/d)
Approx. 180 x 293 x 305 mm (7.1 x 11.5 x 12.0in.)
(not including the protruded parts)
Mass
Approx. 2.2 kg (77.6 oz)
Operating temperature
5°C-35°C (41 °F-95 °F)
Communication system
Mobile network communication feature (Data transmission): LTE
Wi-Fi: IEEE 802.11b/g/n

Charging station (Charging stand, Charging mat)
Power supply
19.5V DC
Output voltage
19.5 V DC: 2.3 A (for charging aibo)
Charging time
Approx. 3 hours*
Dimensions (w/h/d)
Charging stand: Approx. 171 x 29 x 74 mm (6.7 x 1.1 x 2.9in.)
Charging mat: Approx. 392 x 24 x 284 mm (15.4 x 0.9 x 11.2in.)
Mass
Charging stand: Approx. 101 g (3.6 0z)
Charging mat: Approx. 466 g (16.4 0z)
Operating temperature
5°C-35°C (41 °F-95 °F)
* The charging time may vary depending on the condition, such
as the activity of aibo or the ambienttemperature.

AC adapter
Input
100 - 240 V AC (100 V AC for the power cord)
50-60Hz 1.2A
Output
19.5VDC,23A
Operating temperature
5°C-35°C (41 °F - 95 °F)
(temperature gradient of 10 °C (50 °F)/hour or less)
Dimensions (w/h/d)
Approx. 92 x 41 x 27 mm (3.6 x 1.6 x 1.1 in.)
Mass
Approx. 165 g (5.8 0z)
Connection cord length
Power cord: Approx. 1 m (39.4 in.)

Supplied accessories
SIM card (inserted in aibo)
Charging station* (ERA-1001)

* Referred to when the charging stand is attached to the charging mat.

AC adapter
Power cord
Pink ball
Startup Guide
Safety Guide
Product key

Design and specifications are subject to change without notice.



CHEMICALS

Some chemicals used for servicing are highly volatile.

Their evaporation caused by improper management affects your
health and environment, and wastes resources.

Manage the chemicals carefully as follows.

»  Store chemicals sealed in a specific place to prevent from expo-
sure to high temperature or direct sunlight.

¢ Avoid dividing chemicals into excessive numbers of small con-
tainers to reduce natural evaporation.

*  Keep containers sealed to avoid natural evaporation when chemi-
cals are not in use.

* Avoid using chemicals as much as possible. When using chemi-
cals, divide only required amount to a small plate from the con-
tainer and use up it.

ERS-1000

EXTERIOR PARTS

Be careful to the following points for plastic parts used in this unit.

* Use a piece of cleaning paper or cleaning cloth for cleaning
plastic parts. Avoid using chemicals.
Even if you have to use chemicals to clean heavy dirt, don’t use
paint thinner, ketone, nor alcohol.

» Insert the specific screws vertically to the part when installing a
plastic part.
Be careful not to tighten screws too much.

Caution
Danger of explosion if battery is incorrectly replaced.
Replace only with the same or equivalent type.
Dispose of used batteries according to the instructions.

R A S AT IR B -
HBE RIS TY Bl A5 A TR Y L T SR T 4
25 WA ZE U A A0 R 7 () P

=
a =N

SAFETY-RELATED COMPONENT WARNING!!

COMPONENTS IDENTIFIED BY MARK /A OR DOTTED LINE WITH
MARK A ON THE SCHEMATIC DIAGRAMS AND IN THE PARTS
LIST ARE CRITICAL TO SAFE OPERATION. REPLACE THESE
COMPONENTS WITH SONY PARTS WHOSE PART NUMBERS
APPEAR AS SHOWN IN THIS MANUAL OR IN SUPPLEMENTS
PUBLISHED BY SONY.

ATTENTION AU COMPOSANT AYANT RAPPORT
A LA SECURITE!

LES COMPOSANTS IDENTIFIES PAR UNE MARQUE /A SUR LES
DIAGRAMMES SCHEMATIQUES ET LA LISTE DES PIECES SONT
CRITIQUES POUR LA SECURITE DE FONCTIONNEMENT. NE
REMPLACER CES COMPOSANTS QUE PAR DES PIECES SONY
DONT LES NUMEROS SONT DONNES DANS CE MANUEL OU
DANS LES SUPPLEMENTS PUBLIES PAR SONY.

SAFETY CHECK-OUT
After correcting the original service problem, perform the following
safety checks before releasing the set to the customer.

1. Check the area of your repair for unsoldered or poorly-soldered
connections. Check the entire board surface for solder splashes
and bridges.

2. Check the interboard wiring to ensure that no wires are “pinched”’
or contact high-wattage resistors.

3. Look for unauthorized replacement parts, particularly transistors,
that were installed during a previous repair. Point them out to the
customer and recommend their replacement.

4. Look for parts which, through functioning, show obvious signs
of deterioration. Point them out to the customer and recommend
their replacement.

5. Check the B+ voltage to see it is at the values specified.

6. Flexible Circuit Board Repairing

Keep the temperature of the soldering iron around 350°C dur-

ing repairing.

Do not touch the soldering iron on the same conductor of the

circuit board (within 3 times).

Be careful not to apply force on the conductor when soldering

or unsoldering.

UNLEADED SOLDER

This unit uses unleaded solder.

Boards requiring use of unleaded solder are printed with the lead

free mark (LF) indicating the solder contains no lead.

(Caution: Some printed circuit boards may not come printed with
the lead free mark due to their particular size.)

@: LEAD FREE MARK
Be careful to the following points to solder or unsolder.

*  Set the soldering iron tip temperature to 350°C approximately.
If cannot control temperature, solder/unsolder at high temperature
for a short time.

Caution: The printed pattern (copper foil) may peel away if the
heated tip is applied for too long, so be careful!
Unleaded solder is more viscous (sticky, less prone
to flow) than ordinary solder so use caution not to let
solder bridges occur such as on IC pins, etc.

* Be sure to control soldering iron tips used for unleaded solder
and those for leaded solder so they are managed separately.
Mixing unleaded solder and leaded solder will cause detachment
phenomenon.



ERS-1000
1. DISASSEMBLY & ASSEMBLY

OPERATION NOTES

Make sure that the conductive side of a flexible board does not have any stain or foreign materials.
Do not touch the conductive side of flexible boards with bare hands.
Plug in a flexible board straight, fully into the connector until it reaches the end inside. (Fig. 1, Fig. 2, Fig. 3)

OK NG NG
(The flexible board was plugged in straight (The flexible board was plugged in (The flexible board was not plugged in
and completely) crooked.) completely.)
Flexible . Flexible
Board _ Flexible Flexible Board Flexible
Reference Board Board Flexible Reference Board
line Referer?ce ] Board line
) T g o
Connector  Connector Connector  Connector Connector  Connector
Fig. 1 Fig. 2 Fig- 3
When opening the connector's holder in direction A, do not open When closing the connector's holder, press it evenly while pushing
it with excessive force. a flexible board in direction B.
Holder Holder
A Connector .
c ) ‘\ % Flexible Board
onnector
A Flexible Board
2 <
Insulation side
» Make sure that the flat cable and flexible board are not cracked Cut and remove the part of gilt
or bent at the contact end. which comes off at the point.
(Be careful or some
« Do not apply excessive force to the gilded flexible board. pieces of gilt may be left inside)

» The proper way to disconnect a connector is to grab the con-
nector instead of the wires. If you pull on the wires, they might
be broken.

« The proper way to connect a connector is to grab the connector
instead of the wires. If you push on the wires, they might be
broken.

1-1



000}-sy¥3

4l

Asse pi wg l@

Asse y 10100 NG

piLLvd

yoed fispeq

49019 74

748700 8pIS
o Juawewio DN

Asse 1apnys ON
¥00/q MopuIM SO

*#90/q T4 SWEY NIV

%20[q dH-ON

740100 4H

Asse Ng 42109 dH %0019 ¥TH dH

1800 Jeal

=

jusleulo 4809 Jeal

A Asse »20/q 1oA02 do}

00/q L & 18700 BpIS

WV¥OVIA NOILNLILSNOD

‘L



(v-4 obed 903)

L6-c-L oL

!

€l

(Ge-1 obed)
Y0079 31Vd 4 g ‘€v-¢-

]
(Ge-1 obed)

(v-1 obed 993)
8¥2-k 0L

A

(-1 9bed 993)

192-L0L |

(22-1 obed)
TV &TH dH ASSY ¥00Tg 262~}

(z-1 9bed)
advod S002-ON "0€-c-4

(vz-1 obed)

TV 4 ASSVY X009 '82-¢-4

f

f

a

(1g-4 abed)

(9z-1 obed)

%0074 TV (11) LOV '2€-2-4

H/183IANOD dH 'be-¢-L

(vg-4 obed)
LNV 8NS 000040V 62-2-4

(ez-1 9bed)
(3QIS &) YINOO b 122}

ﬂ

(62-4 obed)
ASSV Y0078 ¥3IN0OD dOL §€-2-+

¥

ayvod L00t-4d 'G¢-¢-)

(9¢-1 obed) L (c-1 obed)
71V (ON) LOV vb-2-4 71V GH-ON ASSV %0018 "Li-2-4 MO0Td FLYId 4 T4
I ]
L (e¢-1 9bed) (ze-1 9bed)
0078 74 INVEH NIV 0%-Z-L Y0078 MOGNIM SO '6€-2-4
» 4
(16-1 9bed)
4 LNIWYNHO ON 8€-2-4
(0€-1 9bed) |
(44 WLZ) TTINAONW YHINYO 98-Z-L
(12-1 obed) (61-1 obed)

ayvod L004-D €Z--k

f

(0z-1 obed)
LNV NIV 000040V #2274

(84-1 obed)
3LV1d O 22Tk

A

(-1 9bed 993)

-

TIV 14 ASSY X004 Le-¢-k

(84-1 9bed)

1
(82-1 9bed)
& LNIWVYNHO ON ‘ve-c-}

ﬂ

(G1-1 9bed)
ASSVYXO01d LW €QH "Li-¢-}

(g1-1 obed)
%0079
0 HIMOTHINOD EQH #1-2-k

f

f

(8z-1 ebed) Y

(zz-1 obed)

HIN0D dOL €€}

& ¥3IN0D 3dIS 92-¢-}

(p1-1 obed)
Qa4vO8 S00L-MD 9424

(z4-1 obed)
Y0079 YIMOT EQH €42}

4

A

(¥1-1 9bed)
Y0074 §3JTOH WO €dH 'Gh-¢-}

(44-4 obed)
& HIMOT HINOO €QH ¢h-c-b

000}-sy¥3

Lpg-L oL a a
(£4-4 obed) (01-1 obed) (04-1 obed)
(3aIS 7) ¥3N0D L4 02-2-4 AVIdSIa d370 ‘0L-2-4 /1 (43) LOV “LL-2-b
t 3 t f
(L&~} 9bed) (94-1 obed) (94-4 obed) (6-1 obed)
1 ¥3N0O SH 9p-2-L 783A00 3AIS 6424 Y0078 4 ¥FN0D Wg 8L-2-L %0079 ¥3ddn EAH 6-2-4
i i ! J
(L&-1 abed) (2-1 9bed) (£-1 9bed) (9-1 9beq) (8-1 9beq) (G- ebed)
avd Mvd t-2-1 HINOO EHH/ETH L-2-L ¥INOD e4H4/£T4 92} ASSY WE YINOO dH '§-2-4 ¥INOD HY3IH 8-k MOVd AHTLLYE €2}
(6-1 obed) (9-4 obed)
ASSY QITNg T2k S/1S8Y3 pT-h
f 1
I
7 7 LINN NIV 7 7

MOTd ATgINassvsia

‘et

"MO[aq MBYIMO[J ) UT UMOUS JOPIO ) Ul A[qUIASSESIT  «

A1giN3ssvsia ‘¢l



(12~} obed)
TV M) LoV
&1 31Y1d §IdHOLS '98-2-4

4

(02-1 obed)
N 3Svd Y3LLNHS ¢H '§8-¢-}

(L9~} obed)
WLE ¥TLLNHS 0824

a

(02-1 9bed)
aqyvod J19IXTTH £0v2-d
‘NIGEOE Hd '+8-2-1

t

f

(69-1 9bed)

Y0079 ayv0d 374IX3 714 €0¥Z-dH '€8-C-1

i

(89-1 9bed)
3ISVYO NIgOE H 28-2-4

i

(291 9bed)
ayvod J19IXT T 90v2-d- "48-2-4

(99-1 obed)
g d3LLNHS ¢H 6/-¢-L

i

(99-4 abed)
NYILLNHS ZH 872

i

(69-1 abed)
a/V 3SYE ZHH/ZTH 'LL2b

a

(#9- 9bed)
ASSV Y0079 M 8H/TH
‘1 4IN0D ZHH/ZTH 922~}

(£-1 obed)
Wg 3Svd LdH "06-c-1

4

4

4

(£9-4 abed)
ASSVY Y0074 S H4 'G/-¢-L

a

(££-1 9bed)
4 4300 ISVe LOH $6-C-L

a

(22-1 9bed)
8 ¥3IN0D 3SVE LAH v6-2-L

a

(92-} abed)
¥INOD ON €62+

A

(62-) abed)
/4 ¥INNI §3A00 ON '26-2-4

A

(¥2-1 obed)
X007d INNI IA0D ON 'L6-¢-L

a

7 7 Y0074 dH-ON

%

Lp-g-L ‘€h-g-) wold

(22-1 obed)
(2£-1 9bed) 13Sve LdH (29-1 9bed)
ASSY LNIOr 3SV4 LdH '68-¢-L ‘ayvosq 379i1xX374 L00Z-Hr 88-2-1 ASSY ISV LYH/LTH vL-C-)
t ! i
(121 8bed) (19 bed)
Y0074 L ISVE LdH 182} 43ddOLS MIHOS MY €24
» 4
(09-1 abed)
SSV %0079 dH
ASSY X007d €24 HH/TH 2L-2-L
(65-1 9bed)
O Y¥3N0D CHH/ZTH 42T
(85~} abed)
/4 YIAOD T3 ZHH/ZTH 042}
(261 9bed) a
ASSV Y0074 G HH/TH (95-4 obed)

ASSY JLV1d MNIT EHH/ETH 69-2-1

Y0074 §v JH/TH '89-¢-L

f

f

1
(5-1 abed)
O 3SVE €HH/ETH 'L9-¢-L

f

j TV &4/14 ASSY 0019 :

a

cg-¢-} wold

(8v-1 obed)
ASSY Y0079 M &/14
I 43N0 284/274 8524

4

(b1 obed)
ASSV MO0TE S Hd "L§7C-}

f

(v5-4 9bed) (b6-1 9bed)
71V (M) LoV ayvOg F7gIXTTH £0¥2-d4 (9%-1 obed)
‘/131Y7d ¥3ddOLS '99-2-4 ‘NIGFOF HH '69-2-1 0 ¥IN0O z84/274 9524
t ! i
(£G-1 obed) (Gv-1 obed)

Y0079 qyv0d F79IX314 £0¥¢-dd '¥9-¢-4

/4 43A00 13 ¢4 '§G-¢-4

f

i

(26-4 obed)
3ISYO NIGFOS 5 €924

(vp-1 9bed)
/¥ 13X0VHd YINOD L4 #52-L

A

4

(15-1 obed)
QyvOod F149IX374 90ve-dd '¢9-¢c-t

(ev-1 obed)
ASSY 3SVa d74 ‘€5-¢c-}

a

f

(0G-1 obed)
WLE HFLLINHS 1924

(2t-1 9bed)
43ddOLS MIHIS MV 2624

f

i

(0G-1 obed)
g ¥ILLNHS 24 09-C-+

(1oL 9bed)
HINNI HFNOD b4 "LG-C-4

a

f

(6-1 obed)
g/v ISVE 2 6524

(0v-1 9bed)
0 3Svd €44/€74 052+

i

4

(0%-1 obed)
ASSY Y0074 ¥4 ‘624
f
I ]
(6¢-1 9bed) (8¢-L obed)
(30IS &) 1 3SY4 €5 8424 (3aI1S 7) 13SYE €74 "Lp-2-4
t 1
1
7 7 TV &4/74 ASSY %0079 7 7

%

82-¢-L ‘Le-g-) woiH



ERS-1000

Disassemble in the order indicated by the numbers assigned to the parts in the figures such as @.

1-2-2. BM LID ASSY

© Remove the BM lid assy in
the direction of the arrow.
© BM lid assy%z &ENAEICERN S

O BM lid assy
O BMid assy

SIM card tray
SIM card tray

-

®0

@ Push the BM lid assy in the ) @ two claws
direction of the arrow. rear side O >wEF
© BMlid assy&RENAEICIY il

1-2-3. BATTERY PACK

Note: When removing these screws, use the T5 screwdriver
for screws with hexalobular (Torx®).

EE  CNBORUEBINT AR, TS YA XA 20—
RSA8— (P LI RO RS AN BRI L TLEE, © Remove the BATT lid in the
direction of the arrow.
@ © BATT lid& RENHEICHRA T
@ rib

~—]
N—1 Q7
AN

O® four claws

@ two screws (M2 x 5) (Refer to Note)
O DB4EF

©Q QL (M2x5)2K(CEESR) © BATT lid

© BM cover R block
©® BM cover R block

@ five claws
@ D&H5EFR

bottom side
=M

rear side
O two screws (M2 x 5) (Refer to Note) P © battery pack
© battery pack

O 1l (M2x5)2EKCGTESR)



ERS-1000

1-2-4. EARS L/R

@ Remove the three protrusions of ACT (ER) L from the
groove on the inner side of ER L and remove the ER L.

© ACT(ER) LDZEAE3MEFAZER LIMAID

EHSHLT ERLEERANT top side

LA

‘

protrusion @

Note: The ER R can be disassembled

like the ER L.
SEE  ER RIZER LE[ABIcHSN S
TEMWTEET,

ACT (ER) L
ACT (ER)L

protrusion @

protrusion @

rear side
3l

1-2-5. HP COVER BM ASSY

©® adhesive sheet
O EEi

@ HP cover BM assy.
© HP cover BM assy

rear side
A

O Remove the HP cover BM assy in the
direction of the arrow.

O claw
O HP cover BM assy%& KEIAEICERSN T

[ 1 Bot))



ERS-1000

1-2-6. FL3/FR3 COVER

Note: The illustration uses the left side, but there is no difference in disassembly for the left and right.

top side
fal]]

‘ > @ two tapping screws
front‘sfm ! ~ (P2) (2x5)
‘ O 7w hlP)

Alfl 2x5) 2%

© FL3 coverl
O FL3 coverl

© F3cover F C~—
© F3coverF / -

O claw 8 tapping screw (P2) (2 x 5) © FL3 cover O O three claws
1) 2yEVTRLEP2) 2x5) FL3 cover O Iy
e ° © w3Em
1-2-7. HL3/HR3 COVER
Note: The illustration uses the left side, but there is no difference in disassembly for the left and right.
top side
A
O tapping screw (P2) (2 x 5)
O 2vEYTRl(P2) 2x5)
."';/
@ two claws /‘
0 Swrmmd o
g II_i-l33 cove; R V top side
cover
/ b el ) tapping screw (P2) (2 x 5) ® two bosses
© ol ? osenLr0x9 @ #2257
0 -5 rear side

%Ml

® HL3 cover O
@ HL3 coverO

front side
Al
© two claws
@ H3 cover F @ two claws © D2

@ H3coverF @ D2

1-7



ERS-1000

1-2-8. REAR COVER

top side
]

@ screw (P2 new truster) (M2 x 3) Y e
@ 1L (P2 new truster) (M2 x 3) V4[4

© TL2 base
© TL2 base

© rear cover ornament block
@ rear cover ornament block

O two claws
(6 BotovicTi

© screw (EG ECO) (M2 x 5)
© 1L (EGECO) (M2 x5)

rear side
A

@ six claws

® >o6EFR

® rear cover

@® rear cover O Lift the TL part.

O TLBEHE LIS

® Remove the rear cover in the
direction of the arrow.
® rear coverz RENAMEICEN G

1-8



ERS-1000

1-2-9. HD3 UPPER BLOCK

@® HD3 cover top
@ HD3 cover top

© two tapping screws (P2) (2 x 5)
© 2yE> TRl (P2) (2x5)2K

top side
|
© two claws J:‘EJ

' © o2

© two tapping screws (P2) (2 x 5)
© 2y TRl (P2) 2x5)2K

@ Slide the HD3 upper block in the -
direction of the arrow. front side
@ HD3 upper blockZREIAMICRAS A REES Auffl

top side
Bl

O two bosses
O R 2Em

Y
rear side
=al
@ HD3 upper block @ Open the HD3 upper block in the
HD3 block direction of the arrow.
g © \Pperbioc @ HD3 upper blockz%&FIATEICBEC

@ two flexible boards
@ TLFITIVERAE



1-2-10. OLED DISPLAY

@ Remove the HD3 dome base block in the
direction of the arrow.
@ HD3 dome base block# &ENA AN

bottom side
JERfAl

© two tapping screws
(P2) (2 x 5)
Q 2 Rl P)
(2x5)24&
rear side
%4

top side
]l

0

@ flexible board
© TLFVTIVEIR

ERS-1000

O Peel off the OLED display

) O Peel off the OLED display
from the HD3 panel adhesive

from the HD3 panel adhesive

sheet. sheet.
© OLED display%HD3 panel O OLED display%HD3 panel
adhesive sheethSHH Y adhesive sheeth SRR Y

HD3 dome base block
HD3 dome base block

© flexible board
© TLFUTIVER

HD3 panel adhesive sheet HD3 panel adhesive sheet
HD3 panel adhesive sheet i HD3 panel adhesive sheet
- Front view —
- AEX -

1-2-11. ACT (ER) LR

© tapping screw (P2) (2 x 5)

O 2y hltEP) 2x5)

©® ER SE sensor
harness connector

@ ERSEtH
IN—RRAARTZ

@ ER SE sensor
harness connector

@ ERSELY
IN—ZAOARTR

© ER motor harness connector ——
©Q ERE—Z/\—XRXORYZ /

© ER motor harness connector/
Q FRRE—Z/\—XZXOAXY%

front side
Al

O ACT(ER)R

O ACTERR @ tapping screw (P2) (2 x 5)

O zvEvIRhL(P2) 2x5)

O ACT(ER)L
O ACT(ER)L

top side
Eal]]



ERS-1000

1-2-12. HD3 COVER LOWER R

© four tapping screws (P2) (2 x 5)
@ 2yl (P2) 2x5)4K

top side

two claws
DEH2EFR

boss — Top view — boss
R - AR - R

@ Move the HD3 cover lower R in the
direction of the arrow, and remove
two bosses and two claws.

@ HD3 cover lower REREIARAEICEDL,

RR2EFREDD2EFIENT

I” 4
rear side
-3

N

©® Remove the HD3 cover lower R in the
direction of the arrow.
© HD3 cover lower REKENAFEICERAN



1-2-13. HD3 LOWER BLOCK

© harness (HN-1041) @ MT motor harness

connector connector
O /\—X X (HN-1041) O MTE—%/\—X% X
aARIZ

ERS-1000

/ ARIZ

top side
A

© sheet SRA
@ sheetSRA

connector
O \—%Z(30P)
ARTZ
¥ 4
front side O GW-GW harness @ harness (2P) connector
B connector @ \—2Z(2P) %%

GW—GW/\—% X
o @ harness (40P) connector

aARTAZ
O /\—XR(40P) DT %
— Front view —

- BimEX -

© harness (30P)

O three tapping screws (P2) (2 x 5)
O 2y 7Rl (P2) 2x53%

@® HD3 lower block
@ HD3 lower block

F © Lift up the HD3 lower block.
© HD3 lower blockz %5 152

@ Draw the harness out of the hole in HD3 lower block.
@ /\—%Z%HD3 lower block D7 H* 53 <




ERS-1000

1-2-14. HD3 COVER LOWER C BLOCK

® Remove the flexible board
from the groove.
O TLFI7VERE

© Remove the flexible board.
Q LI TIVERENT

top side
sl

@ Remove the flexible board
from the groove.

O JLFITILERE

front side
Gl

@ Remove the flexible board.
Q JLFUTIVERENT

©® Move the flexible board
to the outer side.
O L7 IVEIRE
SNMEINEETS

O two tapping screws (P2) (2 x 5)
O 22 TRL(P2) 2x5)2%K

© Move the flexible board
to the outer side.
© T+ 7ILERE

SMEINEET D
groove © Move the HD3 cover lower F block in the
& direction of the arrow, and remove the
two ribs.
groove © HD3 cover lower F block% KEN BN,
& U728 rmENT

@ HD3 cover lower C block
@ HD3 cover lower C block

© Draw the HD3 cover lower F block out of two grooves.
© HD3 cover lower F block% &2EH 53k <

1-13




1-2-15. HD3 CM HOLDER BLOCK

© HD3 CM holder block
© HD3 CM holder block

© flexible board
© L+ 7ILER

front side
Al

1-2-16. GW-1005 BOARD

© tapping screw (P2) (2 x 5)
Q 2yl (P2) 2x5)

top side
Bl

t

two bosses
RNA2EFR

front side

il
R @ Move the GW-1005 board in the

direction of the arrow, and remove the
two bosses.

@ GW-1005 board% KENAEICEILL,
RA2EFENT

@ two tapping screws (P2) (2 x 5)
@O 2yl (P2) 2x5)2%

A

groove

SR

© Draw the GW-1005 board out of two grooves.
© GW-1005 board % #2& NSk <

1-14

ERS-1000



ERS-1000

1-2-17. HD3 MT BLOCK ASSY

© two tapping screws (P2) (2 x 5)
©Q 2y TP (2x5) 2K

© Draw the harness
out of the hole.
O N\—2xZAERHBHL

front side

> two bosses
HifAl

R 2R

® two ribs
© U726

O Draw the flexible board
out of the hole.
O TLFI7ILEMETDBIRL

@ HD3 MT block assy
@ HD3 MT block assy

@ Move the HD3 MT block assy in the
direction of the arrow, and remove the
two bosses.

@ HD3 MT block assy%& KENAmEICEAL,
NR2EFENT




1-2-18. BM COVER F BLOCK

@ two claws
@ two claws © >oEFR

O D2EFR

bottom side
AR

t

O BM cover F block

O BM cover F block
O claw

Note: Take care not to
bend the claws.
[ 3 Reot:s)

EE OB ZMIFENESIC

HELTLRR \
/

© speaker harness
connector
O AE—HN\—%A
aARY%2
O Lift up the BM cover
F block in the direction
of the arrow.
O BM cover F block%®
KENAEICHS EIF

© slide SW
© slide SW

@ V button
@ Vbutton

front side
L]

1-2-19. SIDE COVER L

@ tapping screw (P2) (2 x 5)
@ 2yl (P2) 2x5)

O claw.

[ 4 BoT) \

© side cover L
© side cover L

0 o» — @ three screws (EG ECO) (M2 x 5)

© %L (EGECO) (M2 x 5)3%

ERS-1000

front side

AifAl
)
bottom side — Bottom view —
JI=3:]] - EER -

@ tapping screw (P2) (2 x 5)
@ #vEVIRL(P2) 2x5)

1-16



ERS-1000

1-2-20. F1 COVER (L SIDE)

front side
aifl

© tapping screw (1.7 x 5)
©Q 2vEVIRL0Tx5)

claw
=l

©® Remove the F1 cover.
© F1 coverEBNg

S claw
D&
© Rotate the F1 cover in the direction of the
claw arrow, and unlock four claws.
@ F1 coverzRENAAICEIL, DWHABEFRENT
groove, groove
& &

/g



1-2-21. BLOCK ASSY FL ALL

ERS-1000

© three screws (EG ECO) (M2 x 5)

© 1L (EGECO) (M2 x 5)3%

screw position.

d AN

@ ExhloMBlicabe?

@ Align the groove with the

@ flexible board
Q TLFITIVER

1-2-22. Q PLATE

@ UM adhesive
@ JM adhesive

from the hook.

boss

©®© Remove the JM-1001 flexible board
© IM-1001 7L+ 7 IVERE 7vIh SN

O block assy FL all
Note: For how to remove each cover,
refer to “1-2-6. FL3/FR3 COVER”.
O blockassy FL all
FERE L SHN—DHIL LTI, “1-2-6. FL3/FR3 COVER”" 7%
B TLTIZE W,

front side
Aifal

top side
s

"4 O Qplate

front side
L O Qplate

O three screws (P2 new truster) (M2 x 3)
O 1l (P2 new truster) (M2 x 3) 34



1-2-23. Q-1001 BOARD
@ radiation sheet A

© top cover flexible board
© top coverg L+ 7 IVEIKR

@ FP-2417 flexible board
@ rp-

ERS-1000

O radiation sheet A

® Q spacer sheet
@® Qspacer sheet

' ® Q-1001 board
to;J): %Jde ® Q-1001 board

t

2M77LF T IVER

® NC-HD harness
® NCHDN\—%R

@ harness (HN-1043)
@ /\—X A (HN-1043)

frogz side
EIRE] ® FP-2416 flexible board

® FP-2416T7 L+ 7 IVER
@ three screws (P2 new truster) (M2 x 3)

@ 1L (P2 new truster) (M2 x 3) 34

(40 pin)
@ NC-HD/\—% X
(40E>)

© NC-HD harness (30 pin)
© NC-HD/\—% X (30E) @ top cover flexible board

O top cover flexible board
O top cover7LF T LEIR

O top cover7 L+ 7 IVEK

T

© antenna harness
(gray)

O 7VTFFN\—RR \
1) @ sheet SRA

@ sheetSRA
@ GPsheet Q
@ GPsheetQ

O FP-2418 flexible board
O FP-24187 L+ 7 ILEIR

1-19



1-2-24. AC10000 MAIN ANT

top side

©®© AC10000 main ANT
© AC10000 main ANT

@ two tapping screws (P2) (2 x 5)
O 2y Rl (P2) (2x5)2%K

"

© antenna harness (white)
Note: The antenna harness (white) is
included in AC10000 main ANT.
Q@ 7T FN=RRAOKRTAL)
AR TVTIN—FRACGRTA MG
AC10000 main ANTICEENE T, -

front side
Aifal

1-20

ERS-1000



ERS-1000

1-2-25. RF-1001 BOARD

O screw (EG ECO) (M2 x 5)

g Irjb7 ) @ 1L (EGECO) (M2x5)

O screw (EG ECO) (M2 x 5)
O 7L (EGECO) (M2 x5)

ek

@ CHG terminal block assy
@ CHG terminal block assy

@ boss

[5 V3

@ antenna harness (black)
@ 77 FHN—FR(T5vY)

© harness (HN-1043) connector
O /\—X X (HN-1043) 2% 7%
© antenna harness (white)
O 7T FN=ZA(RTAR)

@ Peel off the GP sheet RF.
© GP sheet RFERINT

® RF-1001 board block
@® RF-1001 board block

front side
ifal

@ RF-1001 board
g GG;D ihieéFRF @ RF-1001 board
shee

® water damage detector sheet
® water damage detector sheet

1-21



ERS-1000

1-2-26. SIDE COVER R

@ tapping screw (P2) (2 x 5)
O 2y RalP2) 2x5)

O side cover R
© side coverR

O claw
@ three screws (EG ECO) (M2 x 5) 0 %

© 7L (EGECO) (M2 x5)3%

@ tapping screw (P2) (2 x 5)
@ 2yl (P2) 2x5)

front side
il

= . ‘ Q
— Bottom view — bottom side
- EEX - A

1-22



1-2-27. F1 COVER (R SIDE)

front side

top side
L

© tapping screw (1.7 x 5)

Q@ 2vEYTRLE01T7x5)

@ Rotate the F1 cover in the
direction of the arrow, and
unlock four claws.

@ F1 coverzREAMAICEL,

DEAEFENT claw

claw

1-23

ERS-1000

© Remove the F1 cover. claw

© F1coverEBnd

claw—""

D&

groove
B

D&

claw

groove

L&
groove
B

groove
3



ERS-1000

1-2-28. BLOCK ASSY FR ALL

@ three screws (EG ECO) (M2 x 5)
@ 1L (EGECO) (M2 x 5)3%

© Align the groove with the
screw position.
O BEELLOMEICEDES

@ block assy FR all
Note: For how to remove
each cover, refer to
“1-2-6. FL3/FR3
COVER”.
@ block assy FRall
FE SN L,
*1-2-6. FL3/FR3 COVER”
EBIRLUTIIZE U,

@ Lift up the block assy FR all. \t
© block assy FRallz#5 +iF%

front side

O flexible board
O TLFITIVER

1-2-29. AC10000 SUB ANT

top side
]|

@ three screws

(P2 new truster) (M2 x 3)
@ 1l (P2 new truster)
(M2 x3)3&

@ antenna harness (gray)
Note: The antenna harness (gray) is
included in AC10000 sub ANT.

Q 77 FN=FZ (L)
rear side O SAT support \ BB 7T A I AT L
1% O SAT support AC10000 sub ANTICZENET,
© AC10000 sub ANT © antenna harness (black)
© AC10000 sub ANT Note: The antenna harness (black) is

included in AC10000 sub ANT.
Q 7T FN—RRA(TSvY)
AR TUTIN—RATIvNE
AC10000 sub ANTICHENE T,

1-24



ERS-1000

1-2-30. MC-2005 BOARD

@ FP-2405 flexible board @ FP-2430 flexible board top side
@ FP24057LFIVER @ FP-24307LF 2 7L EIR o

t

front side
Aifl

© MC-2005 board
© MC-2005 board

© three screws
(P2 new truster) (M2 x 3)
O 1l (P2 new truster) (M2 x 3) 34

© FP-2412 flexible board
O FP2412T7LF 7 IVEIR

O FP-2417 flexible board
O FP24177LF T IVEIR

© JM-1001 flexible board
© IM-1001 7L+ 7 LEIR

@ JM-1001 flexible board
@ IM-10017 L+ 7 ILER

© harness (HN-1044) connector
© /\—XA(HN-1044) a% 5%

1-25



ERS-1000

1-2-31. HP COVER L/R

front side
Al

© tapping screw (P2) (2 x 5)
@ 2y RL(P2) 2x5)

© HP coverL

© HP coverlL T

top side
Nl

front side =
il

@ tapping screw (P2) (2 x 5)
O 5vE>5RLP) (2x5)

top side l
A O HP cover R

1 @ HP coverR

O tapping screw ——«

(P2) (2 x 5)
O 2y hl
(P2) (2% 5)

front side
At

1-26



1-2-32. BLOCK ASSY HP HLR ALL

@ tapping screw (P2) (2 x 5)

O 2vEVTRLP) 2x5)

© FP-2405 flexible board
© FP-2405T7LF 7 IVEIR

@ Draw the FP-2405 flexible board
out of the groove.

@ FP-24057 L+ 7 ILERAE
Eb5ikR<

front side

® HPACT plate R
@® HP ACT plate R

\

® two screws (P2 new truster)

(M2 x 5)

Note 2: This screw has been
changed in the middle

ERS-1000

© two screws (P2 new truster) (M2 x 5)
Note 2: This screw has been changed
in the middle of production.
© 1L (P2 new truster) (M2 x 5)274&
AR coRULERBNS

BHENTVET,

@ two bosses
@ K228

front side
il

© sheet SRA
Note 1: This part has been deleted
in the middle of production.
@ sheetSRA
AR L CORMEERR DS
HIRENTVE S,

© adhesive tape
O BER

L
&
:

O two bosses
O RR2MEFR

@ FP-2413 flexible board
@ FP-24137LF 7 ILEIR

of production.

BHEENTVET,

HIfl

@® 1L (P2 new truster) (M2 x 5) 24
AR CoRQUIEERTINS

® HP shaft
® HP shaft

1-27

@ HP HLR block
@ HP HLR block

® sheet SRC

Note 1: This part has been deleted
in the middle of production.

@® sheet SRC

AR ORI ERTND
HBrENTVET

® block assy HP HLR all
Note 3: For how to remove each cover,
refer to “1-2-7. HL3/HR3 COVER”.

® block assy HP HLR all
EE3 L BAN—OWSL LI, “1-2-7. HL3/HR3 COVER" %
SILTLTZE W,

® HPACT plate L
@ HP ACT plate L

B tapping screw (P2) (2 x 5)
® 2vEVTRL(P2) 2x5)



ERS-1000

1-2-33. TOP COVER

top side
Bl

t

@ top cover
@ top cover

rear side
Bal

1-2-34. NC ORNAMENT R

© two screws (EG ECO) (M2 x 5)
© U (EGECO) (M2 x5)2%

top side
sl

t

@ NC ornament R block
@ NC ornament R block

I° 4

rear side
7a

1-28



ERS-1000

1-2-35. TOP COVER BLOCK ASSY

@ two screws (EG ECO) (2 x 5)
@ 1L (EGECO) (2% 5) 2%

@ top cover block assy
© top cover block assy

top side
fl]]

@ three flexible boards
Q LT IVEIRK

front side
Al

1-29



ERS-1000

1-2-36. CAMERA MODULE (21M FF)

@ two tapping screws (P2) (2 x 5)
@ 2y TRl (P2) (2x5)2K

@ Open the flexible board in the direction of the arrow.
O TLFITIVEREERMAREICEK

@ top terminal holder
© top terminal holder

"4
rear side
il
| @ Disconnect the camera module
S 1 (21M FF) flexible board.
¢ © cameramodule QIMFF) 7L F 7)1
> ) BEikeny
® Remove the flexible board ~ >
from the boss. / b c
O TLFVTIVERERADSEAT L1 r
@ top cover plate )
top cover plate
© top coverp © Remove the camera module (21M FF).
© camera module (21M FF) ZEx 9
top cover block
top cover block
top side
]

"4
rear side 0 two claws
6l 0 >o2E

© Draw the camera module (21M FF)
flexible board out of the hole.
© cameramodule QIMFF) ZLF 7)1
iz D 51k<

@ two CM cushions
@ CM cushion 24

rear side
%A ® camera module (21M FF)
@ camera module (21M FF)

1-30



ERS-1000

1-2-37. ACT (TL) ALL BLOCK

© sheet SRA @ screw (EG ECO) (2 x 5)
Note: This part has been deleted
in the middle of production.
© sheet SRA
AR L COMREERTNS
HIBRENTVE T,

O ACT (TL) all block

@ R (EGECO) (2x5)
@ ACT(TL) all block

\, 2 @ JM adhesive
Ny O JM adhesive

*
\'\
~

g4 @ FP-2412 flexible board
@ FP2412T7L %7 IUEIR top side
]

‘

front side

@ FP-2413 flexible board il

@ FP-24137LF 7 IVEIR O JM adhesive
0O M adhesive

1-2-38. NC ORNAMENT F

top side
]

@ tapping screw (P2) (2 x 5)
@ 2yEVIRL(P2) 2x5)
© screw (EG ECO) (M2 x 5)
© HL(EGECO) (M2 x5)

©® NC ornament F
©® NCornament F

front side
Al

1-31



ERS-1000

1-2-39.CS WINDOW BLOCK

top side

@ CS-2001 flexible board
© CS-2001 7L+ 7 )LER

front side
Al
©® CS window block

© two screws (EG ECO) (M2x 5 © €S window block

® 1L (EG ECO) (M2 x 5)24

1-32



ERS-1000

1-2-40. MAIN FRAME FL BLOCK

top side

@ FP-2418 flexible board
© FP-24187 L+ 7 LR

SN

7&
© antenna harness (white)
© 7T FN—XR(KTAR) @ screw (EG ECO) (2 x 5)

U O 1L (EGECO) 2x5)

O shaft @ NC shutter assy
O @ @ NCshutter assy

g CCLL;Z)(é)ng bo:r d @ Remove the harness (HN-1043)
oar from the groove.
O /\— XA (HN-1043) ZEH BN T

© two claws

0 two screws (EG ECO) (2 x 5)
O ©C(EGECO) (2x5)24

© two claws
© D2

@ NC shutter assy |
@ NCshutter assy

O five screws (EG ECO) (2 x 5)
O 1L (EGECO) (2 x5)5%

@ Remove the main frame FL block.

@ main frame FL blockZEW44 9

1-33



ERS-1000

1-2-41. BLOCK ASSY NC-HD ALL

© UM adhesive @ poss
@ JM adhesive © £z

©® Remove the JM-1001 flexible board top side

from the hook. 1Al
O IM-1001 7L+ T IVENRE Ty I ENT t

@ block assy NC-HD all
@ block assy NC-HD all

© FP-2412 flexible board
O FP-24127L+ 37 IVEIR

O NP harness connector
O NP/ \—2RORV%Z

[C]

4 © harness (30P) connector
O /\—XZ(30P)2RV%Z

O harness (40P) connector
© screw (EG ECO) (2 x 5) O /\—RA(40P) %Y %Z

O 1L (EGECO) 2x5)

@ harness (10P) connector
Q@ N\—%Z(10P) RV %Z

1-34



ERS-1000

1-2-42. RF PLATE BLOCK © screw (EG ECO) (2 x 5)
© 1L (EGECO) 2x5)

(4] groove—_ -

O RF plate block
(4 5

O RF plate block

@ Peel off the GP sheet RF.
@ GP sheet RFERINT

© FP-2418 flexible board
© FP-2418TLF VT ILEMR

1-2-43. BD F PLATE BLOCK
© FP-2420 flexible board

© HARNESS (HN-1043) © FP-24207LF 7 IVEMR
connector © HARNESS (HN-1044) connector
@ /\—X X (HN-1043) © /N\—XX(HN-1044) R %
aAxI%
bottom side
BRI

© GP sheet PS
© GP sheet PS

O FP '?416 front side
flexible board i)
O FP-2416
TLFVTIVER @ screw (EG ECO) (2 x 5)
O 1L (EGECO) (2x5)

© BD F plate block
© BD F plate block
1-35



1-2-44. ACT (NC) ALL

@ low head screw (M3)
© low headfa L (M3)

@ Peel off the NCPH support assy.
&
front side @ NCPH support assyZ#IHA Y
Al

rear side
A

ERS-1000

© tapping screw (P2) (2 x 5)
© 2vEr TRl (P) (2x5)

O NC pipe holder L plate block
@ NC pipe holder L plate block

(M2 x 3)

@ NC pipe holder L plate
@ NC pipe holder L plate

O NC pipe holder L
O NC pipe holder L

@_——6 screw (P2 new truster)

O 1L (P2 new truster) (M2 x 3)

rear side

© ACT (NC) all
O ACT(NOall

front side
it

1-36



1-2-45. PAW PAD

Note: The illustration uses the left side, but there is no difference in disassembly for the front, rear, left and right.

© tapping screw (P2) (2 x 5)——-%
©Q 2vEVTRLEP) 2x5)

@ paw pad
@ paw pad

front side
Al

ol

rear side
7al

1-2-46. H5 COVER T

Note: The illustration uses the left side, but there is no difference in disassembly for the front, rear, left and right.

© H5 cover T

@ H5cover T O cushion 5X4
O cushion 5X4

@ two tapping screws (P2) (2 x 5)
@ 2vE> TRl (P) 252Kk

@ cight ribs
@ TsErR

front side
A1l
¥ 4 N © H5 cover T block
rear side © H5 cover T block
3]

1-37

ERS-1000



1-2-47. FL3 BASE | (L SIDE)

ERS-1000

rear side

front side
Al

© Draw the FH S flexible
board out of the hole
in FL3 base I.

O FHSTL 7 )VER%E

@ tapping screw (P2) (2 x 5)
FL3 base ID7WHM53k<

@ 2vETHRL(P2) (2x5)

O Peel off the FP-2002 © Peel off the FP-2002
flexible board. flexible board.
O FP-20027 L+ 7V EIRE © FP-20027 L+ 7 L EiR%E

Dy

@ Remove the FP-2002 flexible board.
© FP-20027LF 7 IVERENT

BT

® FL3base |
@ FL3 basel

@ Lift up the FL3 base |.
O FL3 base &5 EIF3

0@ CHG terminal adhesive
O CHG terminal adhesive

1-38



1-2-48. FR3 BASE | (R SIDE)

ERS-1000

rear side

front side
Al

@ Remove the FP-2002 flexible board.
© FP-2002T7LF 2T ILVERENT

@ Peel off the FP-2002 O Peel off the FP-2002

flexible board. flexible board.
@ FP2002T7LF 7 IVERE @ FP-2002T7LF 7 ILERE
by bdvaa

© Draw the FH S flexible
board out of the hole
in FR3 base I.

O FHSTLFY T ILERE
FR3 base ID7WhM 5k <

—

@ FR3 base |
@ FR3 base|

(1)

@ tapping screw (P2) (2 x 5)
@ 2y 7RL(P2) (2x5)

Lift up the FR3 base |.
FR3 base 1155 EiF%

O CHG terminal adhesive
@ CHG terminal adhesive

1-39



ERS-1000

1-2-49. F4 BLOCK ASSY

Note: The illustration uses the left side, but there is no difference in disassembly for the left and right.

© F4 block assy
© F4block assy

front side
ifel

rear side
e

1-2-50. FL3/FR3 BASE O

Note: The illustration uses the left side, but there is no difference in disassembly for the left and right.

|

+—

@ AW screw stopper
@ AW screw stopper

@ knurled screw (M3 x 10)
@ knurled screw (M3 x 10)

© FL3/FR3 base O
© FL3/FR3 base O

front side \{
Hifal
w
)
rear side
3|

1-40



1-2-51. F1 COVER INNER

Note: The illustration uses the left side, but there is no difference in disassembly for the left and right.

© two screws (EG ECO) (M2 x 5)
© 7L (EGECO) (M2 x5)2%&

@® F1 cover inner
@ F1 coverinner

front side
Aifl

rear side
-l

1-41

ERS-1000



ERS-1000

1-2-52. AW SCREW STOPPER

©® FLR screw sheet

— Left side —
© FLR screw sheet

-E=f-

O AW screw stopper

O AW screw s‘topper\e

front side
il

front side
Al

rear side
Al

- Right side -
— M- © sheet SRD
© sheet SRD

O FLR screw sheet
O FLR screw sheet

front side rear side
wifl %A
© AW screw stopper ‘
@ g go% © AW screw stopper \°

'l: front side

Al

rear side
%A

1-42



ERS-1000

1-2-53. FLR BASE ASSY

Note 1: The illustration uses the left side, but there is no difference in disassembly for the left and right.

© knurled screw (M3 x 10) @ tapping screw (1.7 x 5)

@ knurled screw (M3 x 10) \ﬁ O 2vEVTRLEN.T7x5)

© AW base plate F assy
© AW base plate F assy

rear side
=Aal

front side
Al

@ Draw the flexible board out of the hole.
Note 2: Take care not to damage the flexible

© two bosses 0L+ ;Og%&fz D5HRC
g AVE ) AV
O RR2EFR SR L TLFV TV V &SI
HRLTLIEE W,

@ FLR base assy

@ FLR base assy
@ Lift up the FLR base assy.
3 © FLR base assyz3F5 EI1F3

1-43



1-2-54. F1 COVER BRACKET A/B

— Left side —
- K-

rear side
3]

front side
il

@ F1 cover bracket A
@ F1 cover bracket A

© tapping screw (1.7 x 3.5)

ERS-1000

F1 cover bracket A
F1 cover bracket A

— Right side —
—-af-

front side
ifel

rear side
%Al

@ F1 cover bracket A
@ F1 cover bracket A

@ tapping screw (1.7 x 3.5)
©Q 2y TRL(1.7%35)

F1 cover bracket B

Q 2yl (1.7x35)

F1 cover bracket B

&

— Left side — — Right side —
- EAl- - B -
front side .
Hifal rear side
e

rear side

oLl
8

O F1 cover bracket B
O F1 cover bracket B

© tapping screw (1.7 x 3.5)
O 2y al(17x35)

1-44

front side

.v = P Gt ]

O F1 cover bracket B 7

O F1 cover bracket B

© tapping screw (1.7 x 3.5)
© 2y l(1.7x35)



ERS-1000

1-2-55. FL2 EL COVER F/R

Note: The illustration uses the left side, but there is no difference in disassembly for the left and right.

@ four claws
© DAt

front side
Al

@ Slide the FL2 EL cover R in the direction
of the arrow.
@ FL2EL cover REKENSMAICASA REES

rear side
%A

©® Remove the two ribs from the groove.
© V7 2EFREEDSEINT

O Slide the FL2 EL cover F in the direction
of the arrow.
O FL2EL cover FERENAAICAS A KEES

O FL2EL coverR
O FL2EL coverR

rear side

1%
M © four claws

O >4EmT

© FL2 EL cover F
@ FL2EL coverF

front side
il

@ Remove the two ribs
from the groove.
Q U 2EFREENSBAT

1-45



ERS-1000

1-2-56. FL2/[FR2 COVER O

Note: The illustration uses the left side, but there is no difference in disassembly for the left and right.

© two tapping screws (1.7 x 5)
Q 2y RL(1Tx5)2%k

front side
il

@ Remove the four claws in the order of
O to ® while spreading the FL2/FR2

rear side

%4 cover O outward.
@ FL2/FR2 cover OFSMAIICIAIFEHYS,
DHAEFEQ ~ @DIBICESN T

O FL2/FR2 cover O

© two claws O FL2/FR2 cover O

© o2&

1-46



ERS-1000

1-2-57.FH S BLOCK ASSY

Note: The illustration uses the left side, but there is no difference in disassembly for the left and right.

front side
feniil

rear side

&A

© four tapping screws (1.7 x 5)
© 2vEY TRl (1.7 x5)4%

@ FH S block assy.
@ FH S block assy

O FP-2406 flexible board
O FP-2406T7 L+ 7 IVEIR

O Lift up the FH S block assy. © sheet SRC
O FH S block assy=#5 EiF3 @ sheet SRC
—

1-47



ERS-1000

1-2-58. FL2/[FR2 COVER |, FL/IFR W BLOCK ASSY

Note 1: The illustration uses the left side, but there is no difference in disassembly for the left and right.

@ four tapping screws (1.7 x 5)
Q@ v TRL017x54%k

O FL/FR W block assy. ’ f\
@ FL/FRW block assy e~ )

@ Lift up the FL/FR W block assy.
@ FL/FRW block assy##55 FiF%

front side
it

© Draw the flexible board out of the hole.
Note 2: Take care not to damage the flexible
board.
© TLFVTIVERERICH S
AE2: ?I;:Fv7‘/y%$&%ﬁ&#ﬁbﬁb\$5bz
ERLTCEER. O FL2FR2 cover |
O FL2/FR2 cover |

I* 4

rear side
A I

1-48



1-2-59. F2 BASE A/B

© /ow head screw (M3)
© low headfal (M3)

@ two tapping screws (1.7 x 5)
@ 2yl (1.7 x5)2%k

® F2base B
© F2baseB

O F2 base A block
O F2 base A block

1-49

© bearing (117022)
@ bearing (117022)

o

O F2base A
O F2base A

ERS-1000



ERS-1000

1-2-60. F2 SHUTTER B

@ Draw the four shafts out the four grooves of shutter BTM
and remove the F2 shutter B.

@ h47% shutter BTMODEAE A SR E, F2 shutter BEESN G

© Slide the F2 shutter B in the direction
of the arrow.
@ F2shutter BERENAMICASA REES

1-2-61. SHUTTER BTM

© two tapping screws (1.7 x 5)
Q 2y TR (1.7 x5) 2%k

@ shutter BTM
@ shutter BTM

1-50



ERS-1000

1-2-62. FP-2406 FLEXIBLE BOARD

© FP-2406 flexible board:
© FP-24067 L+ 7 IVEIR

1-51



1-2-63. F BOBBIN CASE

@ Lift up the FH bobbin.
© FH bobbin%#t EiF%

board out of the hole in
F bobbin case.

O FP-24037LF 7 VER%E
F bobbin case7h 5k <

@ three tapping screws (P2)
(2x5)
O 5y TRl (P2) 2x5)3%K

© Lift up the F bobbin case.
© F bobbin caseEF5 F1F3

1-52

? O Draw the FP-2403 flexible —

)

?

ERS-1000

© F bobbin case
© F bobbin case



ERS-1000

1-2-64. FP-2403 FLEXIBLE BOARD BLOCK

© FP-2403 flexible board block
© FP-24037 L+ 7 JVEIRER

@ Peel off the FP-2403 flexible board.
© FP-2403T7L 7 IVEIRERIDG

© Peel off the FP-2403 flexible board.
© FP-2403T7 L+ 7 IVEREHNT

1-53



ERS-1000

1-2-65. FH BOBBIN, FP-2403 FLEXIBLE BOARD

© FH bobbin
© FH bobbin

| @ Draw the FP-2403 flexible
board out of the hole in
FH bobbin.

. @ FP-2403T7 L+ 7 ILEIRE
::> FH bobbind7 A SH<

@ Peel off the FP-2403 flexible
board from the FH bobbin. © FP-2403 flexible board

© FP-2403T7LF 7 )L EM%E _ 7
MR AL @ FP-24037L+ 7 )VER

O JM adhesive
O JM adhesive

1-2-66. STOPPER PLATE L/R, ACT (W) ALL

Note: The illustration uses the left side, but there is no difference in disassembly for the left and right.

© stopper plate L/R
© stopper plate L/R

@ ACT (W) all
A ACT(W)all

1-54



1-2-67. HL3/HR3 BASE O

Note: The illustration uses the left side, but there is no difference in disassembly for the left and right.

© AW screw stopper— € ’ )
@ AW screw stopper © two tapping screws (P2) (2 x 5)
| ©Q 2y IRL(P) 2x5) 2K
© knurled screw (M3 x 10)
knurled screw (M3 x 10)
® : @ HL3/HR3 base O

© HL3/HR3 base O
[ 4 Rt} ™~

O bearing (117022)
a/e bearing (117022)

rear side

front side
gl

1-55

ERS-1000



ERS-1000

1-2-68. HL/IHR 45 BLOCK

Note: The illustration uses the left side, but there is no difference in disassembly for the left and right.

© two tapping screws (P2) (2 x 5)
©Q 2vEVIRLP2) 2x5)2K

rear side
%A
N

@ Remove the two bosses and rotate the HL3/HR3 link
plate assy in the direction of the arrow.

@ RA2EF%ES L THL3/HR3 link plate assy#&ENAENE

"4

front side
Al

© FH S flexible board
O FHSTL VT IVER

rear side
Al

front side
il

© Draw the FH S flexible
board out of the hole
in HL/HR 45 block.

O FHSTLFV 7V ER%E
HL/HR 45 blockd7 h 51k <

O HL/HR 45 block
O HL/HR 45 block

O Lift up the HL/HR 45 block.
O HL/HR 45 block%#5 +1$%

1-56



ERS-1000

1-2-69. HL3/HR3 LINK PLATE ASSY, HL/HR 45 BLOCK ASSY

Note: The illustration uses the left side, but there is no difference in disassembly for the left and right.
@ HL3/HR3 link plate assy
@ HL3/HR3 link plate assy

@ two tapping screws (P2) (2 x 5)
© 2V TRLP) 2x5) 2%

rear side
%A

© HL/HR 45 block assy

© HL/HR 45 block assy l
front side
Al

1-57



ERS-1000

1-2-70. HL2/HR2 EL COVER F/R

Note: The illustration uses the left side, but there is no difference in disassembly for the left and right.

@ Slide the HL2/HR2 EL cover R
@ four claws in the direction of the arrow.
© oaEFR @ HL2/HR2 EL cover RERENATMIC
ATZAREES

© Remove the two ribs

from the groove.
front 1ésuide © 7 2EmEENSENNT /)
Bilf (o

-\

rear side
0 S

O HL2/HR2 EL cover R
O HL2/HR2 EL cover R

0 Slide the HL2/HR?2 EL cover F in the direction
of the arrow.
@ HL2/HR2 EL cover FEKRENAMICAS A REES

© four claws
O AT

rear side
3

Y
front side
A
© HL2/HR2 EL cover F

© HL2/HR2 EL cover F

(7) Reh;ove the two ribs from the groove.
@ U 2BEFREEDSBAT

1-58



ERS-1000

1-2-71. HL2/HR2 COVER O

Note: The illustration uses the left side, but there is no difference in disassembly for the left and right.

@ two tapping screws (1.7 x 5)
@ 2T RL(17 %524k

© Rotate HL/HR 123 block assy to the
rear end.
© HL/HR 123 block assy &4k % CEIEE %

front side
Aifl

rear side
3

© Remove the four claws in the order of @ to ©.
© S atEFEQ ~ QDIBICENT

O two claws
O O&2EFR

O HL2/HR2 cover O
O HL2/HR2 cover O

O two ribs ()

|

1-59



1-2-72. HL/IHR 123 BLOCK ASSY, HP BLOCK ASSY

Note: The illustration uses the left side, but there is no difference in disassembly for the left and right.

@ Rotate the HL/HR 123 block assy
to be visible the screw.

© HL/HR 123 block assy=ElEsE T,
REDNRZABZLIICTS

rear side
4
-

R

front side
Al

© FP-2403 flexible board
© FP-24037L > 7)VEMR

@ HP block assy
@ HP block assy

ERS-1000

© two tapping screws
(P2) (2 x 5)

© 2vEYIRU(P2)
(2 x5)24&

front side
Al

rear side
Bal

->

O two tapping screws
(P2) (2x5)

0O 5V TRl (P

(2x5)24

© tapping screw (P2) (2 x 5)
O 2Tl (P2) (2x5)

O HL/HR 123 block assy
O HL/HR 123 block assy

1-60



1-2-73. AW SCREW STOPPER

— Left side —
—=fAl -
@ Peel off the FP-2403
flexible board.
© FP-2403T7 L7 IVERE
bdvaca
—
rear side E front side
A Al
— Right side —
- A -
@ Peel off the FP-2403
flexible board.
© FP-24037LF 7 IVERE
HIH g
< ->
front side rear side
Al 7a

1-61

ERS-1000

@ AW screw stopper
@ AW screw stopper

rear side

front side
Al

@ AW screw stopper
@ AW screw stopper \¢

front side
aifl

rear side
7l



1-2-74. HL1/HR1 BASE ASSY

Note 1: The illustration uses the left side, but there is no difference in disassembly for the left and right.

ERS-1000

© knurled screw (M3 x 10)

© knurled screw (M3 x 10)

@ three tapping screws (1.7 x 3.5)
@O 2y 1l(1.7 x3.5)3%
© AW base plate H assy
© AW base plate H assy

O H base spacer
O Hbase spacer

© two bosses
O R 2MEF

front side
il

@ Draw the flexible board out of the hole.
Note 2: Take care not to damage the flexible
board.
@ JLFTIVERE DS
EE2 D VLAV TR ISV K5I
HERLTEE W,

© HL1 base assy
© HL1 base assy ‘
©® two JM adhesive
© JM adhesive 2%

© HR1 base assy
© HR1 base assy

@ two JM adhesive
© JM adhesive 21

O Lift up the HL1/HR1
base assy.
@ HL1/HR1 base assy%

, ¥H5LEIF%
rear side

el

front side
Al

1-62



ERS-1000

1-2-75.FH S BLOCK ASSY

— Left side —
~ - O four tapping screws (1.7 x 5)
@ boss O 2yEVTRE(1.7x5)4%
front side R \
Hifal

@O FH S block assy
© FH S block assy

rear side
%A

@ sheet SRC
@ sheetSRC

N

© Lift up the FH S block assy.

O FH S block assy &35 L 155 @ FP-2406 flexible board
@ FP-24067LF 7 IVEMR

%
@ FH S block assy
@ FH S block assy
i 0 two sheets SR C
O sheet SRC 212

O sheetSRC
@ sheetSRC

— Right side —
- Al -

rear side g

2V © four tapping screws (1.7 x 5)
O 2y TRl (1.7 x5 4K

4]

fst ” © FP-2406 flexible board— |
r "gﬁ{gj’ € © FP-24067L %7 IVER

O Lift up the FH S block assy.

O FH S block assy=#5 Li£%

1-63



ERS-1000

1-2-76. HL2/HR2 COVER |, HL/HR W BLOCK ASSY

Note 1: The illustration uses the left side, but there is no difference in disassembly for the left and right.

© three tapping screws (1.7 x 5)
Q@ 2V IRL0T7x5)3%K

© HL/HR W block assy
@ Lift up the HL/HR W block assy. © HL/HR W block assy

@ HL/HR W block assy=#55 EI1F2

© Draw the flexible board out of the hole.
Note 2: Take care not to damage the flexible
board.
© JLFITIVERERICH SR
AR2: ?l;#“/j/k%ﬂi%ﬁ&%ﬁb&b‘&i&:
front side HEELTTZE N,
AiufRl
-

O HL2/HR?2 cover |

rear side © HL2/HR2 cover |

%A

1-64



1-2-77. HL2/HR2 BASE A/B

Note: The illustration uses the left side, but there is no difference in disassembly for the left and right.

@ /ow head screw (M3)
© low headta U (M3)

@ two tapping screws (1.7 x 5)
O 2y Rl(1.7x5) 2%

©® HL2/HR2 base B
© HL2/HR2 base B

O HL2/HR?2 base A block
O HL2/HR2 base A block

@ bearing (1170Z22)
@ bearing (117022)

@

0O HL2/HR2 base A
O HL2/HR2 base A

1-65

ERS-1000



1-2-78.H2 SHUTTER U

© H2 shutter U
© H2 shutter U

© two shafts
O @A

1-2-79. H2 SHUTTER B

@ Draw the four shafts out the four grooves of shutter BTM
and remove the H2 shutter B.
@ #haE%E shutter BTIMDEAEFRA STk E, H2 shutter BEERA 3

© Slide the H2 shutter B in the direction
of the arrow.
© H2shutter BEREISMAICAS A FEE3

1-66

ERS-1000



ERS-1000

1-2-80. SHUTTER BTM

© two tapping screws (1.7 x 5)
Q 2y IRl (1.7x5) 2%k

@ shutter BTM
@ shutter BTM

1-2-81. FP-2406 FLEXIBLE BOARD

@ hook
[ > o

© FP-2406 flexible board
© FP-24067 L+ 7 ILEIR

1-67



1-2-82. H BOBBIN CASE

@ three tapping screws (P2)
(2% 5)
O 2y RLP2) 2x5)3K

© Lift up the H bobbin case.—
© H bobbin casez it FiF% (<&

@ Lift up the FH bobbin.
© FH bobbinZ#5 EiF%

O Draw the FP-2403 flexible
board out of the hole in
H bobbin case.

O FP-2403T7LF V7 ILER%E
H bobbin case®7iH 53k <

H.

* Removal position of new parts
- FEBGR OB LB

FH bobbin

H bobbin case

FH bobbin

H bobbin case

1-68

ERS-1000

© H bobbin case
I © H bobbin case




ERS-1000

1-2-83. FP-2403 FLEXIBLE BOARD BLOCK

© FP-2403 flexible board block
© FP-24037LF 7 JVEIRER

@ Peel off the FP-2403 flexible board.
© FP-2403T7LF 7 IVEREHHT

@ Peel off the FP-2403 flexible board.
© FP-2403T7LF YT IVEREHHT

1-69



ERS-1000

1-2-84. FH BOBBIN, FP-2403 FLEXIBLE BOARD

© FH bobbin
© FH bobbin

| @ Draw the FP-2403 flexible
board out of the hole in
FH bobbin.
- @ FP-24037 L+ 7L EHR%E
FH bobbin®7Wh51k<

@ Peel off the FP-2403 flexible

board from the FH bobbin. © FP-2403 flexible board
© FP-2403T7LFV 7 IV ERE @ FP-2403T7 L+ 7 )VER
FH bobbinhSFIAV g

O JM adhesive
O JM adhesive

1-2-85. H2 SHUTTER BASE U

© tapping screw (P2) (2 x 5)

Q 5L IRL() 2x5) @ H2 shutter base U

@ H2 shutter base U

1-70



ERS-1000

1-2-86. STOPPER PLATE L/R, ACT (W) ALL

Note: The illustration uses the left side, but there is no difference in disassembly for the left and right.

@ stopper plate L/R
© stopper plate L/R

@ ACT (W) all

A ACT(W)all
1-2-87. HP1 BASE T BLOCK
© Peel off the JH-2001 flexible
board. .
© H-2001 7L+ 7 IV ERE © tapping screw (P2) (2 x 5)
Ellrs O claw O 2y TRL(P2) (2x5)

D&
2 © Peel off the JH-2001

flexible board.
© JH-2001 7L+ T ILERE
bdvaea
@ claw
[2 Rt

O HP1 base T block
O HP1 base T block i Sl

front side
Hifal

1-71



1-2-88. JH-2001 FLEXIBLE BOARD, HP1 BASE T

@ Peel off the JH-2001 flexible board.
@ JH-2001 7L+ T IVERERINY

© Peel off the JH-2001 flexible board.
© JH-20017 LF T IVEIRERIN T e

. .

()
|
© HP1base T
© HP1baseT

1-2-89. HP1 BASE JOINT ASSY

@ three tapping screws (P2)
(2% 5)
Q 2y TRLP2) 2x5)3%

rear side
%M
N

"4
front side
Al

@ HP1 base joint assy
@ HP1 base joint assy

top side
Bl

1-72

ERS-1000



1-2-90. HP1 BASE BM

© AW screw stopper\_a‘

© AW screw stopper

© HP1 base BM
© HP1 base BM

front side
Aifel

@ knurled screw (M3 x 10)
52 @ knurled screw (M3 x 10)

rear side
%A

bottom side
A8

1-73

ERS-1000



1-2-91. NC COVER INNER BLOCK

@ four tapping screws (P2) (2 x
(2x5) 4=

A 2yt TRt (P)

© Turn over the top side
of NC cover.
@ NC coverd) LIEHLB

5)

ERS-1000

three ribs (front side)
17 3P (F1A1)

front side
aifal

1

two ribs
(right side)
RNA2EFR
(HAD

rear side

%
el one rib (rear side)

1) 7R (1R

— Bottom view —

- EEK -

two ribs
(left side)
N2
(Z=18)

O Remove the four ribs, four bosses,
and roll up the NC cover upward.
O U TAEFR, RRABFREHL,
NC coverx EICEL<Y EFD

© Lift up the NC cover inner block.
© NC cover inner blockE#5 £ iF3

1-74



1-2-92. NC COVER INNER F/R

® NC cover inner F
@ NC coverinner F

@ two claws
© o2&

front side
gl

rear side
Al

©® Remove the NC cover inner R
in the direction of the arrow.
© NC coverinner REKENAAICERAN G

O NC coverinner R
O NC coverinnerR

1-75

ERS-1000



ERS-1000

1-2-93. NC COVER

@ Pass the NC cover
(rear side) under the
NC cover base.

@ NC cover (#%4) %=
NC cover base®
TI<HE3

© Pass the NC cover
(front side) under the
NC cover base.

© NC cover (Fifl) %=
NC cover base®

© Restore the turn-up*®

of NC cover. T8
© NC coverosd<nz NC cover base NC cover base
TTICRY

_NCcover base NC cover base

=

front side \ || |i ,‘ rear side
sl ‘ %A

© Pass the NC cover
(front side) under the
NC pipe holder F.
© NC cover (F7) %=
NC pipe holder F®
TIK5E%
NC pipe holder R
NC pipe holder R

O Pass the NC cover

7 (rear side) under the
) NC pipe holder R.
O NC cover (%) =

NC pipe holder RD NC-HD block
TIKBE% NC-HD block
NC pipe holder F
NC pipe holder F

@ Remove the NC cover from the NC-HD block.
O NC coverZNC-HD blockhSEx44 3

1-76



ERS-1000

1-2-94. HD1 BASE COVER R

©® HD1 base cover R
©® HD1 base cover R

\0 claw
[1 Rt
HD1 base cover F
HD1 base cover F
@ two ribs
@ 28
_ rear side
To =
|
front side
Al
1-2-95. HD1 BASE COVER F
© two tapping screws (P2)
(2x5)
@ 2y Rl (P2) 2x5)2%
O HD1 base cover F © two bosses

O HD1 base cover F © RR2EF

@ two bosses
O R 2EFR

¥ 4
rear side
]

1-77



000}-sy¥3

(62-1 obed o93)

89-¢-LoL " |

(124~} 9bed)
0 3SVE EYH/ETH 8t€-4

a

(0z1-1 obed)
X009 §¥ dH/TH Lv-€-1

f

ASSY FLYTd MNIT E4H/ETH

(614-4 obed)

ASSV XO07d S¥ HH/TH 9¥-€-L

(811-1 obed)
/4 4IN0D 13 ZHH/ZTH ‘St€-L

a

(L1~} obed)
O ¥3N0D ZHH/ZTH bb-€-L

a

(944-1 obed)
ASSV Y0079 €24 HH/TH
ASSV MOOTd dH ‘€r-¢-4

(GLL-4 obed)
Y0074 L 3SVE LdH Th-€-4

f

(#11-4 obed)
a@yv08g F19IXT T L00Z-HI
L ISV LdH “LrE)

(62-1 obed 893)
£8€-L ‘85764 0L

!

(621~ obed)
X004 YINNI N0 ON “€5-€-L

a

(pz1-1 9bed)
/4 SINNI HIAOD ON 2G-€-4

a

(ez4-1 9bed)
H¥INOO ON LG-¢-4

a

(¢z1-} obed)
 ¥INOD ISV LAH 05-¢-L

A

(zz1-1 obed)
4 43N0 IS4 LAH 6¥-¢-L

A

7 7 Y0074 dH-aN

(#11-L 9bed)
ASSV LNIOr ISV LdH 04-€-4

a

(g44-} obed)
Wg ISV LdH 6664

8/-1

(£04-4 obed)
1 3A00 ¢HH/CTH
ASSY Y0019 M ¥H/TH ‘€€-€-L

(z11-4 obed)
(3ais &)
IddOLS MIHOS MY 8E-€-L

(L41-4 obed)
(3a1s 7)
IddOLS MIHOS MV “LE-€-4

i

f

(044-1 9bed)
ASSY ISVE LYH/LTH 9€-6-4

f

(904-} obed)
a/v ISVd ZHH/ZTH 2€-¢-L

4

(S04-4 obed)
N YFLINHS ZH 'LE-6-L

i

(04-1 obed)
g §3LLNHS ZH 08-€-4

f

(#01-} 8bed)
NLE ¥TLLAHS 6264

4

f

(604-1 9bed)
(3a1s &)
ASSV Y0078 S Hd 6664

(8041 9bed)
(3a1s 7)
ASSV Y0078 S Hd 7€-€-4

(#04-4 obed)

ayvod 3149IX374 90¥¢-dd '8c-€-L

i

f

i

(0L} obed)
3SYO NIFFOg H "L2-¢-L

i

(201} obed)

Y0079 a4v04d F1dIX3 14 €0¥¢-d4 '92-€-1

¥

(1041 9bed)
q¥vog F19IX3 74 €0v2-d
‘NIGGOg HH ‘G264

(00L-} obed)
N 3SYE YALLNHS TH 4264

4

(66-1 obed)
&/13LV1d ¥3d4OLS
TV (M) LOV '€Z-€-4

4

7 7 BERR-IEL]

(62-1 obed 893)

(62-1 obed 89g)

zLeLol 62€-L 0L
(86-1 9bed) (26-1 9bed) ——
(3aIs ) 1 3SVd €44 2264 (3aI1s 7)1 3SVE €74 1264 2674 abed)
T T ASSV ISVE ¥4 SL-E-k
1
(96-4 9bed) a 5
ASSY %0074 v4 0264 (16-1 9bed)
a /v 13XOVHE HINOD b FLE)
(56-1 obed) a ’
0 ISV /8T 6161 (064 96ed)
a &/4 43/00 13 274 ‘EhEt
(66-4 9bed) a 5
HINNI ¥FAOD 1 BL-€-1 (68-1 96ed))
: 0 ¥3N0D 284/2T4 2h-6-4
, ,
(¥6-1 9bed) (e6-1 9bed) a
(3ais &) (3ais 1) (8-} abeq)
43ddOLS MIHOS MY “LL-€L HIJdOLS MIHOS MY ‘94-€-L ASSY Y0079 S Hd "Li€-)
* ! i
(28-1 9bed)
1 ¥3N0D 2H4/274
ASSY ¥O0Td M H/1d 04-€+
(98-1 9bed)
gvIsvazd €t
(68-} 9bed)
GYILINHS 24 8€-4
(pg-1 obed)
WLE STLINHS L€}
(v8-1 9bed)
a¥vog F18IX3T 14 90b2-d4 “9€4
(€8-1 9bed)
3SYO NIggOg 4 G-€-4
(28-1 9bed)
Y0079 QY04 JTGIXTTH €0v2-dd #-€-4
| !
(18-1 9bed) (08-4 9bed)
ayvog 318IXT T €0v2-d- 8/131V7d 93ddOLS

‘NIggOd H4 "€-¢-L

TV (M) LOV  Z-€-L

4

7 7 93T LINOH

MOTd ATgN3SSY “L-€-L

"MOJaq HBYIMO] AU} U UMOYS I2PIO A} UI A[qUIASS Y

A19INISSY “¢-

3



000}-sy¥3

7 7 LINN NIV 7 7

;

6/4-1

f

(091-1 obed)

/1 S4V3 96-€-

(194-1 obed)

ASSV aI'T NG '86-€-L

i

(1941 9bed)
MOV AYTLLYE L6761

(8G1-1 9bed)

¥

HIN0D HV3IY ¢6-E-4

(094-1 9bed)

ASSV NE HINOD dH 'S6-€-4

(6G1-4 9bed)
HINOO EHH/ETH V6-€-L

(294-1 9bed)

avd Mvd 004-€-4

amim%&
INOD EHH/ETH €664

i

(2G4-1 9bed)
Y0078 H¥3ddN €AH "L6-6-4

(671-1 9bed)
Y0078 4 ¥IN0D We 28-€-4

(671~} 9bed)

L

(6G4-4 abed)
/7 (43) LOV '68-€-4

(954-1 9bed)
AV1dSIa d370 '06-€-L

a

(#G1-1 obed)
o HIMOT HINO0D €QH 88-€-L

(1G4-1 obed)
Y0074 H3ATOH WO €0H 'G8-€-L

a

a

TH3N00 3AIS "18-€-4

—

(eG4-1 9bed)
Y0078 ¥IMOT EAH "L8-€-L

(1G4-1 9bed)
a4VO8 S004-MD #8-€-L

a

i

Y0078 O 4IMOT HINOD €aH 98-€-4

(z54-1 9bed)

ASSV X0074 LN €0H €8-€-L

7 (0G4-1 9bed)

(ev1-1 9bed)
8 ¥3IN0D 3AIS L)

i

(2941 9bed)
1 H3INOD SH 66€-4

(8¥1-1 9bed)
(3aIS 7) ¥3A00 L4 08-€-L

4

(Lt1-1 obed)
TV 14 ASSVY X009 '6.-€-L

a

(L&4-1 9bed)

H3IN00 dOL L9-€-}

a

(Lt1-1 9bed)
JLVId O 8L€ L

(¥4-1 9bed)
LNV NIV 000010V "92-€"}

i

(9¢4-1 9bed)
& LNIFNYNHO ON 99-€-4

I

g¥vod L004-O 2L2-€}

7 (9 4-1 9bed) 7

qHvOod 10044 'G2-€-L

7 (b1-4 9Bed) 7

(¢pL-1 obed)
(30IS &) 43N0D 14 '€L€-L

(L¥4-1 9bed)
LNV 8NS 000040V "LL€-L

a

i

(9¢4-1 9bed)
ASSV Y0078 $INOD dOL §9-€-4

(44 WLZ) ITINAON YHINVO 'b9-€-L

(Ge4-1 9bed) 7

a

(6€4-1 9bed)
/1H3IN00 dH '69-€-L

(veL-1 obed)

| %0078 TV (1L) LOV '€9€-4

i

(L¥L-1 obed)

TV 84 ASSY MO07d ‘¢L-€-}

(ov1-1 obed)

adv0d S00¢-ON "0L-€-}

(8e1-1 obed)
TV dTH dH ASSV XO074 '89-€-L

(2e1-1 obed)
aydvOod 3149IX374 L002-SO 09-€-4

———

(ec4-1 9bed)
4 INTFWYNHO ON '29-€-L

1

(ce4-1 obed)

(LeL-1 obed)
Y0074 14 INVEHH NIVIN '6G-E-L

X007 MOANIM SO "L9-€-L
u ¥

(624~} 9bed)

MO071d F1Y1d 4 2G-€-L

(o€ 41 obed)
TV GH-ON ASSY Y0074 85-€-4

t

A

(921-4 obed)
TV (ON) LOV ‘#5-€-4

(8241 9bed)
Y0079 3LV1d 4 a9 '95-€-4

i

7 (124-1 9bed) 7

a4v0d £004-Sd '65-€-1




+ Assemble in the order indicated by the numbers assigned to the parts in the figures such as .

1-3-2. ACT (W) ALL, STOPPER PLATE L/R

Note 1: The illustration uses the left side, but there is no difference in assembly for the left and right.

@ Align the shape to the notch of shaft and install the
stopper plate L/R.
@ SHOYWREITTHARESHE T, stopper plate L/REETF2

Note 2: Take care not to mistake the left and right parts.
AR L LD IR OEIICHERLTIEE,

— For FL W block assy— - For FR W block assy —
—FL W block assyF — —FRW block assyF —

stopper plate L stopper plate R
stopper plate L stopper plate R

@ ACT (W) all
@ ACTW)all

® Rotate the stopper plate L/R in
the direction of the arrow.
® stopper plate L/REXEIAMEICES

1-80

ERS-1000



1-3-3. FH BOBBIN, FP-2403 FLEXIBLE BOARD

@ FH bobbin
@ FH bobbin

@ Pass the FP-2403 flexible— |

board through the hole of
FH bobbin.

@ FP-24037 L+ 7 ViR %E
FH bobbin®DyITiEY

-

?

ERS-1000

hole
rrrrr : guide line

————— THARSAY

® Paste the FP-2403 flexible
board to the FH bobbin.

® FP-24037L 7 IV EIRE
FH bobbinlcBE 13155

@ JM adhesive
@® JM adhesive

rrrrr : guide line
————— HAARSAY

1-81



1-3-4. FP-2403 FLEXIBLE BAORD BLOCK

@ Crease the FP-2403 flexible board.
@ FP-24037L+ 7 IVEMRICIFYEEDIFS
77777777 : Mountain fold
777777 : Valley fold
ffffffff ITE

@ Connect the FP-2403 flexible board.
®@ FP-24037 L+ 7 IVEMREERT S

ERS-1000

@ FP-24037 L+ 7 IVEREREITS

@ Paste the FP-2403 flexible board.

(@ Paste the FP-2403 flexible board.
@ FP-24037 L7 IVEREMIMITS

1-82



ERS-1000

1-3-5. F BOBBIN CASE
@ F bobbin case
T @ F bobbin case

Note 1: Before installing the F bobbin case, make sure !
the stopper plate L/R is rotated to the end.

3EE1 : F bobbin caseZZEU 13 3 i, stopper plate L/RM

H U E TR L T2 TEZERL TR E N,

7

@ Pass the FP-2403 flexible—
board through the hole of
F bobbin case.

® FP-2403T7L 27 IV ERE ?
F bobbin caseDy <@ Y

@ three tapping screws (2 x 5)
(0.18 £ 0.02 N-m)

@ 2y TRt (P2) 2x53%
(0.18 £ 0.02 N-m)

=

® Install the F bobbin case.
® F bobbin case&=Eifti+%

Note 2: FP-2403 flexible board fits in the groove of
F bobbin case and it is visible from the hole.
SR : FP-24037LF 7 )LHAMASF bobbin case®
WHCNEO DDA TS T,

® Align the shape to the notch of shaft and install
the FH bobbin.
® #OYYREITTURESDE T, FH bobbinZE %

® Wrap the FP-2403 flexible board four times
along the circumference of F bobbin case.

® F bobbin caseDHNFITRHEEAS,
FP-24037 L+ 7 )V EiRE4AEEMHITS

1-83




1-3-6. FP-2406 FLEXIBLE BOARD

@ Crease the FP-2406 flexible board.
@ FP-24067 L+ 7 IVEMRICIFYEEDIFS
: Valley fold

NESS

@ Connect the FP-2406 flexible board.
®@ FP-24067 LF 7 IVEREEST S

|

motor flexible board
E—R2T7LFTTIVER

Note: Arrange the FP-2406 flexible board
under of motor flexibele board.

AE L BE—ATLFVTIVEMD FICFP-2406
TLF VT IWVERZEIEELTLIEED,

1-3-7. SHUTTER BTM

(0.12 £ 0.02 N*m)
® 2vErTHRl(1.7x5) 2K
@ shuttor BTM (0.12 £ 0.02 Nem)
shutter
@ shutter BTM

ERS-1000

® hook
® 7wy

® two tapping screws (1.7 x 5)

Note 1

EEL

: Make sure the convex block of FP-2043 flexible

Note 2: Make sure the convex

JEE2 1 FP-24067 LF 7 )V i Aishutter BTMOD

board is arranged under of shutter BTM.
FP-24037 L3 7 )V EHR DM Ashutter BTMOD
THICBHEINTOBTEEHRLUTIEE,

i

block of FP-2406 flexible

board is arranged under of shutter BTM.

THNCEREN TV ZHERLTIIEEN,

1-84



ERS-1000

1-3-8. F2 SHUTTER B

® Align the four shafts to the four grooves of shutter BTM and
install the F2 shutter B.

@ #h4A% shutter BTMDEAEFTICA1E T, F2 shutter BEEMTIF2

F2 shutter B
F2 shutter B

®@ Slide the F2 shutter B in the direction
of the arrow.
@ F2 shutter BEREIAMICRA S A REE3

shutter BTM
shutter BTM

1-85



ERS-1000

1-3-9. F2 BASE A/B

® bearing (117022)
@ bearing (117022)

©

® F2 base A block:
® F2 base A block

@ F2 base A
@ F2base A

@ low head screw (M3)
(0.6 £ 0.02 Nom)

Note: This part cannot be reused.

Be sure to replace is with new part.

@ low headtaC (M3)
(0.6 + 0.02 N-m)

EE L COMMIIHAINTEES A,
PFF USSR TLIEE W,

® two tapping screws (1.7 x 5) ‘
(0.18 £ 0.02 N*m)

® 2y RL(17x5)2%
(0.18 & 0.02 N-m)

@ Install the F2 base B.
@ F2 base BEE(TIF%

® two bosses
® RR2EFR

1-86



1-3-10. FL/IFR W BLOCK ASSY, FL2/FR2 COVER |

Note 1: The illustration uses the left side, but there is no difference in assembly for the left and right.

@ Rotate the F2 base block of
FL/FR W block assy in the
direction of the arrow.

@ FL/FRW block assydF2 basefi#
KEIAEICEY

® four tapping screws (1.7 x 5)
(0.12 £ 0.02 N*m)

® 2y Rt 0.7 x5)4%
(0.12 £ 0.02 Nem)

® Install the FL/FR W block assy to
the FL2/FR2 cover I.
Note 3: Take care so that the flexible

board is not pinched.

@ FL/FRW block assyzFL2/FR2 cover IiT
)
AEE3 L TLF VTR AR LD

FCHRELTLZE W,

® boss— g
® K2

® Pass the flexible board through the hole.
Note 2: Take care not to damage the flexible
board.
® TLFVTIVEREICEY
EE2: Zi#“/?‘ik%’f&%ﬁ&iﬁb&b\&ibl
LTS ® FL2/FR2 cover |
(® FL2/FR2 cover |

"4
rear side
7Ha

1-87

ERS-1000

front side
gl

\’

® boss
® KX



ERS-1000

1-3-11. FH S BLOCK ASSY

Note 1: The illustration uses the left side, but there is no difference in assembly for the left and right.

® four tapping screws (1.7 x 5)
(0.2 £ 0.02 Nom)

® 2yl (1.7 x5 4%
(0.2 £ 0.02 N-m)

@ Install the FH S block assy.
Note 2: Take care so that the flexible
board is not pinched.

@ FH S block assyZHft 1%
ER2 L VLRV T IR AEAAE IR
FATHRELTLZE W,

(® Connect the FP-2406 flexible board to
the FH S block assy.
® FP-24067 L4 7 JVEMR#%FH S block assylc

@ Crease the FP-2406 flexible board.
@ FP-24067 L+ 7 IVEHRICIRVEE DTS
————————— : Mountain fold

,,,,,,,,, i front side
|:[j_/—\7' S Aifal
Sﬁ
rear side

%A

A ESAe FH S block assy
77777 P FHS k}'°Ck assy FP-2406 flexible board
1 FP-24067 L %37 1L EAR

Ul & sheet SRC
® sheetSRC

Note 3: The flexible board does not protrude to the outside.

ER3 L ILFVTIIVERAIMIIN G A L T RN T E, Push in FP-2406 flexible board.

©® FP-24067 L+ 7 IVEREBLUAL

1-88



ERS-1000

1-3-12. FL2/[FR2 COVER O

Note: The illustration uses the left side, but there is no difference in assembly for the left and right.

® FL2/FR2 cover O
@ FL2/FR2 cover O

® Hook the two claws.

® 9%2'@%’&6|9b‘0f%<
> » )

front side
Al

® Hook the four claws in the order of
® to ©® while spreading the FL2/FR2
rear side cover O outward.
Bl ® FL2/FR2 cover OB MMAITIEF A,
% DHAEFRE® ~ ODIBIZFohTD

@ two tapping screws (1.7 x 5)
(0.18 + 0.02 Nm)

@ 2y Fht07x52%k
(0.18 £ 0.02 Nem)

1-89



1-3-13. FL2 EL COVER F/R

ERS-1000

Note 1: The illustration uses the left side, but there is no difference in assembly for the left and right.

Note 2: Take care not to mistake the front and rear parts.
EE2 L aiROMMEIEZ T NIIITERELTIEE Y,

— Front side — — Rear side —
— mifAl - — 18-

®

FL2 EL cover F
FL2 EL cover F

FL2 EL cover R
FL2 EL cover R

@ FL2 EL cover R
@® FL2EL coverR

Slide the FL2 EL cover R in the direction
of the arrow and hook the four claws.

FL2 EL cover RERENARICAS A REHT
DHAEFES | oHNTB

@ FL2 EL cover F
@ FL2EL cover F

rear side
%Al

® Insert the two ribs to the groove.
@ V7 2EFREENEAT S
&
front side
aifl

® Slide the FL2 EL cover F in the direction
of the arrow and hook the four claws.

® FL2EL cover FERENAMRICAS A RERT
DEAERZS oD

® Insert the two ribs to the groove.
® UT2BEFREENEATS

front side
il

rear side
3

1-90



ERS-1000

1-3-14. F1 COVER BRACKET A/B

Note: For F1 cover bracket, there is difference in front and rear direction of installing parts for the left and right.
Take care not to mistake the installing position and install it.

F1 cover bracket A
F1 cover bracket A

— Left side — — Right side —
— A - - B -
® two bosses front side ® two bosses

@ KRR

il

rear side R 28R
%A @
—

rear side

front side 3]

aifl
f 8 ;ZZ?:?;SQ?Z?TA @ F1 cover bracket A
@ F1 cover bracket A
® tapping screw (1.7 x 3.5) .
(0.12 £ 0.02 Nem) ® tapping screw (1.7 x 3.5)
® #yEvIRL(17x35) (0.12 +0.02 N-m)
(0.12 £ 0.02 N-m) ® AvEYTRl(1.7x35)

(0.12 £ 0.02 N-m)

F1 cover bracket B
F1 cover bracket B

— Left side — — Right side —
— 72l - —Hf -
® two bosses front side ® two bosses i
® Rz2mm i ® Rromp e side

%A

rear side
]

8

@® F1 cover bracket B
@ F1 cover bracket B

front side
il

@ F1 cover bracket B
@® F1 cover bracket B

® tapping screw (1.7 x 3.5) ® tapping screw (1.7 x 3.5)
(0.12 £ 0.02 N*m) (0.12 £ 0.02 N*m)

® 2Rt 1.7x35) ® 2vErTRL(1.7x3.5)
(0.12 £ 0.02 Nom) (0.12 £ 0.02 Nem)

1-91



1-3-15. FLR BASE ASSY

ERS-1000

Note 1: The illustration uses the left side, but there is no difference in assembly for the left and right.

® two bosses
® RR2EH

® Pass the flexible board through the hole.
Note 2: Take care not to damage the flexible
board.
® TLFVTIVERERICET
EE2 D JLFITIVESEIGEL TSI
TEUTEE N,

® FLR base assy

@ FLR base assy

@ Rotate the shaft of ACT (W) all to
the position shown in the figure.
@ ACT(W)allEERDfrEE TET

@ Install the FLR base assy.
@ FLR base assy=EUT15%

rear side
%A

front side
Aifl

® knurled screw (M3 x 10) "

(0.6 £ 0.02 N*m)

Note 3: This part cannot be reused.

Be sure to replace is with new part.

® knurled screw (M3 x 10)

(0.6 = 0.02 N-m)

AE3: C@%B.%Liﬁ*ﬂ)ﬂ‘(%i-&ho tapping screw (1.7 x 5)

DT FT NI SR UTLTEE Y, (0.18 + 0.02 N-m)

2y RL1.7x5)
(0.18 % 0.02 N-m)

® AW base plate F assy
® AW base plate F assy

@ four bosses
@ RR4EFR

1-92



ERS-1000

1-3-16. AW SCREW STOPPER (L SIDE)

@ AW screw stopper
@ AW screw stopper

convex block
hER

= =
rear side front side
%A

rear side

front side
Al

®@ FLR screw sheet
Note 1: Make sure screw head is hidden.

Note 2: Paste it so that it does not cover the boss.
@ FLR screw sheet
R QUED RN TWA T RHMRLTIZEW,

AR L RIS IEN KA T TRIEE,

® Crease the FP-2403 flexible board.
® FP-24037 L+ TIVEIRICIRVEAE DTS
—————— : Valley fold

rear side front side
%M /. Al

1-93



1-3-17. AW SCREW STOPPER (R SIDE)

@ AW screw stopper
@ AW screw stopper

convex block

“= [l -
front side rear side
il %A

®@ FLR screw sheet
Note 1: Make sure screw head is hidden.
Note 2: Paste it so that it does not cover the boss.
@ FLR screw sheet
AR RLHEASEN TV TEEMRALTLIZE W,
ER2 L RRRBESEVIIICHED TR E N,

front side > '

HifRl

rear side
®a

® Align the reinforcing plate to the end of flexible

board and hold the FP-2403 flexible board.
@ FRIRE 7L+ 7 ILRIROEHICADET
FP-24037LF 7 IVEREIREZS

————— : guide line

—————— AARSAY

front side

aifal

@ Crease the FP-2403 flexible board along
FLR base assy.

@ FP-24037LF 7 ILVEMRZFLR base assylc
BHETIVEEDWS

FP-24037 L+ 7)VEMRIC

® hook @) Crease the FP-2403 flexible
® 7vy board.
(o) FBEDS
sl \  \ N\ [ : Valley fold
S T A LB

1-94

FLR base assy.

ADETRYEEDITS

rear side
3

sheet SR D
sheet SRD

ERS-1000

@ Crease the FP-2403 flexible board along

@ FP-24037 L+ 7 LEMR%EFLR base assylc

: guide line
CHARSAY



ERS-1000

1-3-18. F1 COVER INNER

Note: The illustration uses the left side, but there is no difference in assembly for the left and right.

® two screws (EG ECO) (M2 x 5)
(0.18 £ 0.02 Nem)

® 1L (EGECO) (M2 x 5) 27
(0.18 + 0.02 N-m)

@ F1 cover inner
@ F1 cover inner

front side
At

rear side
3

1-3-19. FL3/FR3 BASE O

Note 1: The illustration uses the left side, but there is no difference in assembly for the left and right.

@ knurled screw (M3 x 10)

— Left side -
— A -
® AW screw stopper
® AW screw stopper
N |

\

LY

convex block

— Right side —
=1

® AW screw stopper

® AW screw stopper

convex block

mhER

1-95

front side| - rear side rear side front side
mifl ] ] Hifl front side \(

il

(0.6 £0.02 Nem)
Note 2: This part cannot be reused.
Be sure to replace is with new part.

@ knurled screw (M3 x 10)
(0.6 = 0.02 N-m)
EE2 D COWMIEHAHTERE A
R HTUOERIC ST,

@ FL3/FR3 base O
@ FL3/FR3 base O

rear side
%A



ERS-1000

1-3-20. F4 BLOCK ASSY

Note 1: The illustration uses the left side, but there is no difference in assembly for the left and right.

® F4 block assy
® F4 block assy

Note 2: Take care for installation direction.
SER2 L B ISR LTSN,

front side
Al

NKT F

il
rear side

1-96



1-3-21. FL3 BASE | (L SIDE)

® tapping screw (P2) (2 x 5)

(0.18 £ 0.02 Nrn)

® 2vEvFRltEP) 2x5)

(0.18 £ 0.02 Nem)
® FL3 base |
@ FL3 base |

@ Install the FL3 base |.
@ FL3 base |1ZE$1+2

ERS-1000

® Pass the FH S flexible
board through the hole
of FL3 base I.

® FHSTL*¥ 7L EIR%E
FL3 base IDyITEY

rear side
Ba

-1

front side

@ Rotate the FH S flexible board
3/4 clockwise.

® FHSTL+ 7L EiREREEYIC
/4B EES

Hifel

@ Crease the FP-2002 flexible board.
@ FP-20027 L+ 7 ILERICITYBEE DTS
777777777 : Mountain fold

777777 : Valley fold

ffffffff i

****** DB

nn g
A
_‘?6_ V_T_VI

® CHG terminal adhesive
® CHG terminal adhesive

rrrrr : guide line

hook

@ Connect the FH S flexible board.
® FHSTLFY 7 IV EREERTS

@ two bosses
hook™ @ atm

Tvy

(© Paste the FP-2002 flexible (2 Paste the FP-2002 flexible

board. board.
® FP-20027L %3 7L EtRAE @ FP-20027 L+ 7 VEIRE
REUS1F5 D2

1-97



ERS-1000

1-3-22. FR3 BASE | (R SIDE)

® Pass the FH S flexible
board through the hole
of FR3 base |.

® FHSTLF 7 ILERE
FR3 base ID7RIC@EY

® tapping screw (P2) (2 x 5)
7 (0.18 + 0.02 Nem)
® 2y RLP) 2x5)
(0.18 + 0.02 N-m)

® FR3 base |
® FR3 base |

@ Install the FR3 base |.

" 4 @ FR3 base 1% B35
front side
\ rear side
( ey %A
-
3/4 in the direction of the arrow. @ Crease the FP-2002 flexible board.
® 57457*1/597;115*&%9&%@&: @ FP-20027 L+ 7 IVERICITYEE DTS
BAEEs ﬁ ffffffff : Mountain fold

777777 : Valley fold
777777777 s LR

A NP

Y

A

® CHG terminal adhesive
(® CHG terminal adhesive

""" : guide line
""" THARSAY

hook
Tvy

@ Connect the FH S flexible board.

@ FHSTLF7)VERESEST D

@ two bosses @ hook
® RRMEF @ 5vs

@ Paste the FP-2002 flexible Paste the FP-2002 flexible

board. board.
@ FP-20027 L+ 7 )L Eik%E ® FP-20027 L+ 7 IV ERE
BEU(FF% B2

1-98



1-3-23. ACT (W) ALL, STOPPER PLATE L/R

Note 1: The illustration uses the left side, but there is no difference in assembly for the left and right.

@ Align the shape to the notch of shaft and install the
stopper plate L/R.
@ SOy REITHIRE ST, stopper plate L/REEMTIF2

Note 2: Take care not to mistake the left and right parts.
EE2 L AOMERIEZ G WEITERLTIEEW,

— For FL W block assy — - For FR W block assy —
—FL W block assyF — —FRW block assyF —

C

stopper plate L stopper plate R
stopper plate L stopper plate R

® ACT (W) all
@ ACTW)all

® Rotate the stopper plate L/R in
the direction of the arrow.
® stopper plate L/REXRENAEICEY

1-99

ERS-1000



ERS-1000

1-3-24. H2 SHUTTER BASE U

® tapping screw (P2) (2 x 5
(0,[‘;% 190_02 N-r{n) ) )\ﬁ @ H2 shutter base U
® 2vEvFRhltEP) 2x5) @ H2 shutter base U
(0.18 £ 0.02 N-m)

® two bosses
@ KRR

1-100



ERS-1000

1-3-25. FH BOBBIN, FP-2403 FLEXIBLE BOARD

@ FH bobbin
@ FH bobbin

-

® Pass the FP-2403 flexible—|
board through the hole of
FH bobbin.

® FP-2403T7LF 7 ILEMR%E
FH bobbinMj &Y

hole
rrrrr : guide line

————— THARSAY

® Paste the FP-2403 flexible

o board to the FH bobbin.
:: ? ® FP24037L 47 IVEMRE
inlcAEYAR
o FH bobbinlc 851152

® JM adhesive
@ JM adhesive

rrrrr : guide line

j ,,,,, CHARS AV

1-101



1-3-26. FP-2403 FLEXIBLE BOARD BLOCK

@ Crease the FP-2403 flexible board.
@ FP-2403T7 L+ 7 IVEIRICIFYBEE D%
fffffffff : Mountain fold
777777 : Valley fold
————————— Dl

““““““““

® Connect the FP-2403 flexible board.
@ FP-2403T7 L+ 7 VEIREEET S

ERS-1000

@ Paste the FP-2403 flexible board.
@® FP-24037 L+ 7 ) VERERED TS

=D

@ Paste the FP-2403 flexible board.
® FP-2403T7LF 7 IVEREBEIGITS

1-102



1-3-27.H BOBBIN CASE

@ Pass the FP-2403 flexible
board through the hole of
H bobbin case.

® FP-24037LF 7 ILEMR%E
H bobbin caseDy U@

* TERGRODEUT I (IE

FH bobbin

H bobbin case
FH bobbin

H bobbin case

» Assemble position of new parts /

@ H bobbin case

®

|

H bobbin case

Note 1: Before installing the H bobbin case, make sure
the stopper plate L/R is rotated to the end.
E1 ! H bobbin case’ U 13 2 il stopper plate L/RAY
IHECIHMEL TV BT LR L TIEE L,

@ three tapping screws (2 x 5) =
(0.18 £ 0.02 N*m)

® 2y P2) 2x5)3F
(0.18 + 0.02 N-m)

=

® Install the H bobbin case.
® H bobbin casexE{31+%

Note 2: FP-2403 flexible board fits in the groove of
H bobbin case and it is visible from the hole.
JEE2 : FP-24037 L3+ 7)VEMAH bobbin case®
HICINEONRDPERATVWATL,

® Align the shape to the notch of shaft and install

the FH bobbin.

® BOYWREICHRESDET, FH bobbinZEAII+3

® Wrap the FP-2403 flexible board four times
along the circumference of H bobbin case.
(® Hbobbin caseDABITHDEEHS,
FP-24037 L+ 7 ILEREABEETIT5

1-103

ERS-1000




1-3-28. FP-2406 FLEXIBLE BOARD

@ Crease the FP-2406 flexible board.
@ FP-24067 L+ 7 IVEMRICIFVEEDIFS
—————— : Valley fold
—————— HESS

® Connect the FP-2406 flexible board.
@ FP-24067 LV 7 IVEREEST S

motor flexible board
E—H2T7LFITIVER

T ————v/

Note: Arrange the FP-2406 flexible board
under of motor flexibele board.

AR T—X2TLFVT VMO FICFP-2406
TLF T ) EM 2 BB TLIEE W,

1-3-29. SHUTTER BTM

ERS-1000

® two tapping screws (1.7 x 5)

(0.12 £ 0.02 N*m)

@ #vEv5Rl(1.7x5)2%k
(0.12 = 0.02 Nem)

@ shutter BTM
@ shutter BTM

Note 1: Make sure the convex block of FP-2403 flexible
board is arranged under of shutter BTM.

SEEN L FP-24037 L&Y 7)VEM DN Aishutter BTMD
TNCEMEN TV BT ERERLTIIEED,

Note 2: Make sure the FP-2406 flexible board is
arranged under of shutter BTM.
SER2 | FP-24067 L7 )V Atshutter BTM®O
THNCEEIN TS T ZMFRLTLIEE N,

1-104



1-3-30. H2 SHUTTER B

@ Align the four shafts to the four grooves of shutter BTM and
install the H2 shutter B.

@ #h4A% shutter BTMODBAEFRICADE T, H2 shutter BEENH135

H2 shutter B
H2 shutter B

of the arrow.

shutter BTM
shutter BTM

1-3-31.H2 SHUTTER U

® Insert the rib to the groove of H2
shutter base U.
@ Y7 %&H2 shutter base UDEICIEAT S

® H2 shutter U

® H2 shutter U

® Insert the two shafts to the groove
of H bobbin case.

® @h24%H bobbin caseDEICIEATS

1-105

ERS-1000

@ Slide the H2 shutter B in the direction

® H2 shutter BERENAEICAS A REES




ERS-1000

1-3-32. HL2/HR2 BASE A/B

Note 1: The illustration uses the left side, but there is no difference in assembly for the left and right.

® bearing (117022)
@ bearing (117022)

L

® HL2/HR?2 base A block
(® HL2/HR2 base A block

@ HL2/HR2 base A
@ HL2/HR2 base A

@ low head screw (M3)
(0.6 £ 0.02 Nem)
Note 2: This part cannot be reused.
Be sure to replace is with new part.

@ low headta U (M3)
(0.6 £ 0.02 N-m)
EE2 L COHMIENHTEEE .
T HILOEREIC S L TLIEE

® two tapping screws (1.7 x 5) ¢
(0.18 £ 0.02 N*m)

® 2yErTRlL07x52%k
(0.18 £ 0.02 N-m)

@ Install the HL2/HR?2 base B.
@® HL2/HR2 base BEE(T13%

® two bosses
® RR2MEFH

1-106



ERS-1000

1-3-33. HL/IHR W BLOCK ASSY, HL2/HR2 COVER |

Note 1: The illustration uses the left side, but there is no difference in assembly for the left and right.

front side
gl

RAfIE

rear side
Al

boss position

— Left side —
— -

rear side
%A

-Af-

front side
Al

boss position
RANE

v \"

r—@ tapping screw (1.7 x 5)
(Left side: 0.18 + 0.02 N*m / Right side: 0.20 + 0.02 N*m)
® 2yEYIRLE1.7x5)
(£18 : 0.18 = 0.02 N-m / &18] : 0.20 % 0.02 N-m)

® two tapping screws (1.7 x 5)
(0.18 £ 0.02 N*m)
® #vEYTRL017x5) 24k
(0.18 £ 0.02 N-m)
® Install the HL/HR W block assy to
the HL2/HR2 cover |.
Note 3: Take care so that the flexible
board is not pinched.
® HL/HR W block assy%HL2/HR2 cover IIT
B3
AR VLRV HEHRERIGAE IR
FOTHEFRLTLEZE L,
® Pass the flexible board through the hole.
Note 2: Take care not to damage the flexible
board.
@ FLFITIVBIRERICET
AR TLFUONVERZ R LGNS SIC
FERELTEE,
front side
Al

@ boss ® boss
(OF: V8 ® Rz
o @ HL2/HR2 cover |
rear side
3] @ HL2/HR2 cover |

1-107



ERS-1000

1-3-34. FH S BLOCK ASSY (L SIDE)

® four tapping screws (1.7 x 5)
(0.2+0.02 N°m)

® 2yEYTRL0T7<5)4K
(0.2 = 0.02 N-m)

@ Install the FH S block assy.
Note 1: Take care so that the flexible
board is not pinched.
@ FH S block assyZ B 145
b=~ 4 HAVE SO BIVE - Ty 2 SIS LAY
FICHEELTLIZE W,

® Connect the FP-2406 flexible board to the
FH S block assy.

® FP-24067 L+ 7 VEMAFH S block assylc —— |
IS

@ Crease the FP-2406 flexible board. /

@ FP-24067 L+ 7 )VEIRITIFVEEDITS

front side

,,,,,,,,, : Mountain fold

® two bosses re?égéde
® RR2EF !
rrrrr : guide line FH S block assy
,,,,, CHARSAY FH S block assy
FP-2406 flexibl
in the direction of the arrow. i ;s FP—240602 l/{i\z—({s;)ll)/o%ag
® FP-24067 LF 7 |VERAE RN EIC ‘ 4
¥ETD

® sheet SR C
® sheet SRC

Note 2: The flexible board does not protrude to the topside.
FEE2 D TLFVTIVERD EHINGEAH LTV RN E,

sheet SR C
sheet SR C

1-108



ERS-1000

1-3-35. FH S BLOCK ASSY (R SIDE)

@ four tapping screws (1.7 x 5)
(0.2 £ 0.02 N*m)

@ 2vEv5 b7 x5) 4%k
(0.2 £ 0.02N-m)

® Install the FH S block assy.
Note: Take care so that the flexible
board is not pinched.
® FH S block assy & B 1+%
AR L LRV TIVENR SR IAR RN
FTHELTLEE N,

o

® Connect the FP-2406 flexible board to the
FH S block assy.
® FP-24067 L+ 7 VEMAFH S block assylc —— |
IS
® Crease the FP-2406 flexible board. /
@ FP-24067 L+ 7 ILEIRICIFVBE DTS t1imm : quide line
--------- : Mountain fold 2Imm AR ) 3
_________ - t rear side
y ; | %A
~

@® sheet SR C
@ sheet SRC ‘
+1mm
+1mm
® two bosses front side
® RR2EFR il
rrrrr : guide line FH S block assy
rrrrr CHARSAY FH 5 blockassy  Fp-2406 flexible board
: FP-24067 L3 7 JLEAMR
'@ sheet srRC
® sheet SRC
® boss

board inside of rib.
FP-24067 L+ 7 IV ER%E
Y7 ORAINCEET S

1-109



1-3-36. HL1/HR1 BASE ASSY

Note 1: The illustration uses the left side, but there is no difference in assembly for the left and right.

® two bosses
® RR2Em

— Left side — — Right side —
- A&l - - G-
center center
EFIB\ EP/B\

® HL1 base assy ® HR1 base assy
@ HL1 base assy @ HR1 base assy
® two JM adhesive @ two JM adhesive
@ JMadhesive 24 @ JM adhesive 2#&

knurled screw (M3 x 10)

(0.6 £ 0.02 N*m)

Note 3: This part cannot be reused.

Be sure to replace is with new part.

knurled screw (M3 x 10)

(0.6 = 0.02 N-m)

AE3 I COMMIHRHTEEE A,

KT LD ISR L TLIEE W,

three tapping screws (1.7 x 3.5)
(0.12 £ 0.02 N*m)

® 2vEYTRC0.7%x35)3%K
(0.12 = 0.02 Nem)

@ AW base plate H assy
@ AW base plate H assy

H base spacer

® H base spacer

1-110

ERS-1000

® Pass the flexible board through the hole.
Note 2: Take care not to damage the flexible
board.
® TLFY 7 IVEIREFICET
EE2 D JLFVTIVEMRERHEL RS
HERELUTLTIZE N,

@ Install the HL1/HR1
base assy.

@® HL1/HR1 base assy%
BfiF5

front side
aifal

four bosses
RR4EFR



1-3-37. AW SCREW STOPPER (L SIDE)

@ AW screw stopper
@ AW screw stopper

rear side

front side
%A

aifal

front side
Al

(@ Crease the FP-2403 flexible board.

......... : Mountain fold
______ : Valley fold
--------- It

-
rear side front side
®a Al
Paste the FP-2403 flexible @
board.
® FP-24037 L+ 7 VEM%E
BRI+ 5
® Bend the FP-2403 flexible ~ \ | | : guide line
board along therib. ~  \ || CHARSAY

® FP-24037 L+ 7 )L ER%E
D\TR> TRV S

board.

@ FP-24037 L7 ILEMRE
BRI

® Bend the FP-2403 flexible
board along the rib.

® FP-24037 L+ 7 ILER%E
YZNTR> TS

1-111

® FP-2403T7 L+ 7 IVERICIFYBEE DTS

ERS-1000



1-3-38. AW SCREW STOPPER (R SIDE)

® AW screw stopper
@ AW screw stopper

B ol
« 8] ) o| =
front side rear side
Bl N0 | %A
convex block
hER
front side
A
@ Crease the FP-2403 flexible board. rear side
@ FP-24037 L+ 7 IVEIRICHYEE DS &l
® Bend the FP-2403 flexible /
board along the rib. d
® FP-2403T7LF 7 ILER%E Lo
USRS TR N\ || - guide line
**** CHARSAY
@ Paste the FP-2403 flexible
board.
® FP-24037 L+ 7 L ERE
AU+ 5
®@ Bend the FP-2403 flexible
board along the rib.

o @ FP-2403TLF T LR IRE
UZ1Sa> TS
......... : Mountain fold

______ : Valley fold
--------- AT
- - —————- HESS
front side rear side

aifal %M

@ Paste the FP-2403 flexible
board.
@ FP-2403T7LF 7 ILERE

/ BUIF3
\

® Bend the FP-2403 flexible
board along the rib.

oo ® FP-24037LF T ILEIRE
IR THRYEIF S

1-112

ERS-1000




1-3-39. HP1 BASE BM

front side
aifl

® AW screw stopper

convex block @ AW screw stopper
fed

rear side
]

@ HP1 base BM

@ HP1 base BM

ACT (S) block
ACT (S) block

I* 4

front side
gl

1-113

00

bottom side
=3l

ERS-1000

® knurled screw (M3 x 10)
(0.6 £ 0.02 N*m)
Note: This part cannot be reused.
Be sure to replace is with new part.
@ knurled screw (M3 x 10)
(0.6 = 0.02 Nm)
AR COMMEHRATERE .
R HTLOEBIMC L TLIZE W,

rear side
Al
N



ERS-1000

1-3-40. HP1 BASE JOINT ASSY

® three tapping screws (P2) (2 x 5)
(0.23 £ 0.02 N*m)

® 2vEYTRLP) 2x5) 3%
(0.23 + 0.02 N-m)

rear side
®a

o Sl 1 ® boss
front side 4
Al

@ HP1 base joint assy
@ HP1 base joint assy

¥

top side
Bal:l]
1-3-41. HP1 BASE T, JH-2001 FLEXIBLE BOARD
@ Paste the JH-2001 flexible board to
align the boss of HP1 base T and rib.
@ HP1 base TORZARU TICEHET,
JH-2001 7L+ 7 IV ERZBEVF TS
""" : guide line ® Fold back the JH-2001 flexible board
""" CHARSAY and paste it on the HP1 base T.

® JH-2001 7L+ 7 IVERERYELT,
HP1 base TICB&WHT2

® HP1base T

@ HP1 base T N

1-114



ERS-1000

1-3-42. HP1 BASE T BLOCK

ﬁ,,-/(@ tapping screw (P2) (2 x 5)
(0.23 £ 0.02 N°m)

® 2y TRLEP) (2x5)
(0.23 £ 0.02 Nem)

@ HP1 base T block:
@ HP1 base T block

® boss rear side
® Rz el
front side
Al
® Paste the JH-2001 flexible ® Paste the JH-2001 flexible
board to align the rib. board to align the rib.
® H20017LFTIVERE @ claw ® JH-20017 L+ 7 L&A
D7ICEHETHINITS ® % @ claw VIICEDETHIMNITS
@ 28

1-115



1-3-43. HP BLOCK ASSY, HL/HR 123 BLOCK ASSY

Note 1: The illustration uses the left side, but there is no difference in assembly for the left and right.

® two bosses
® RR2EFR

® Install the HL/HR 123 block assy.

Note 2: Take care so that the flexible

rear side
Al
-

@ HP block assy-

@ HP block assy -«

front side

Hifal
@® Rotate the HL/HR 123 block assy

to be visible the screw hole.

@ HL/HR 123 block assyZ Bl E T,
RLEINHBRZZESICTS

Connect the FP-2403 flexible board.
FP-24037 L ¥ 7 IVEREER TS

board is not pinched.

@ HL/HR 123 block assy= B2
FEE2 L JLFVIINVENRERIAE RN

FONTERL TS,

ERS-1000

(P2) (2% 5)

® 2y RalP2)
(2x5)2%&
(0.23 + 0.02 N-m)

front side
Aifal

® two tapping screws

(0.23 + 0.02 Nem)

rear side
#a

->

® two tapping screws
(P2) (2x 5)
(0.23 £ 0.02 Nm)
® 2vEVIRLP)
(2x5)2&K

(0.23 £ 0.02 N-m)

@ tapping screw (P2) (2 x 5)
(0.23 + 0.02 Nom)

@ 2vEYIRLEP) 2x5)

(0.23 £ 0.02 N-m)

1-116



ERS-1000

1-3-44. HL2/HR2 COVER O

Note: The illustration uses the left side, but there is no difference in assembly for the left and right.

® HL2/HR2 cover O
® HL2/HR2 cover O

@ Hook the two claws.
@ Dh2EFEF DTS
® Insert the two ribs to the groove.
® VI 2BEFREBICEATS
@ Rotate HL/HR 123 block assy to the

rear end.
@ HL/HR 123 block assy&#4t% % CEEEE £ 3

il

rear side ® Hook the four claws in the order of

& ®to®.
® 2>4EFE® ~ ODIEICF ohF

® two tapping screws (1.7 x 5)
(0.18 £ 0.02 N*m)

® 2vEYITRL(1.7 x5 2%

(0.18 = 0.02 N-m)

1-117



ERS-1000

1-3-45. HL2/HR2 EL COVER F/R

Note 1: The illustration uses the left side, but there is no difference in assembly for the left and right.

right parts.

— Left side —
- Efl-

— Front side —
— mifAl -

HL2 EL cover F
HL2 EL cover F

— Rear side —

—ffal -

HL2 EL cover R
HL2 EL cover R

Note 2: Take care not to mistake the front, rear, left and

EE2 RO ZIBEZ RV LR L TIIEEL,

@ HL2/HR2 EL cover F
@ HL2/HR2 EL cover F

— Right side —
-Af-

@ Insert the two ribs to the groove.

rear side ®@ V7 2EFREEBENEATS

el

HR2 EL cover F
HR2 EL cover F

front side
il

HR2 EL cover R
HR2 EL coverR

® Insert the two ribs to
the groove.
® UIEFREENEAT S

@ HL2/HR2 EL cover R §

@ HL2/HR2 EL cover R

rear side
e

® Slide the HL2/HR?2 EL cover F
in the direction of the arrow and
hook the four claws.
® HL2/HR2 EL cover FAREIAMEIC
ATA REETOBHAEFRES oHNTD

® Slide the HL2/HR2 EL cover R
in the direction of the arrow and
hook the four claws.
® HL2/HR2 EL cover RERENFMICRAS A RERT

front side DEBAEFIES DB

1-118



ERS-1000

1-3-46. HL/IHR 45 BLOCK ASSY, HL3/HR3 LINK PLATE ASSY

Note 1: The illustration uses the left side, but there is no difference in assembly for the left and right.

Note 2: Take care for installation direction.
FER2 D BT A ISR LTSN,
— Left side —
- ARl -

— Right side —
- G-

HL3 link plate assy HR3 link plate assy
HL3 link plate assy ~ HR3 link plate assy

® HL3/HR3 link plate assy
@ HL3/HR3 link plate assy

@ two tapping screws (P2) (2 x 5)
(0.18 £ 0.02 N*m)

@ 2yEvTRL(P2) (2x5)24%
(0.18 £ 0.02 Nem)

[
:@%@ two bosses
® RR2EFR
rear side
e

@ HL/HR 45 block assy
@ HL/HR 45 block assy

front side
Al

1-119



ERS-1000

1-3-47. HL/HR 45 BLOCK

Note: The illustration uses the left side, but there is no difference in assembly for the left and right.

® Pass the FH S flexible
board through the hole
of HL/HR 45 block.

® FHSTLFo7 IV ER%E
HL/HR 45 blockDyRITES

® HL/HR 45 block
® HL/HR 45 block

@ Install the HL/HR 45 block.
@ HUHR 45 block #8133 regé Slide
1

front side
aifAl

@ Turn the FH S flexible board
clockwise to the position
shown in the figure.

@ FHSTLFY 7 )LEREREY
ICRDAIEE TEY

® Connect the FH S flexible board.
® FHSTLFY 7 ILEREEETS

@ two tapping screws (P2) (2 x 5)
(0.18 £ 0.02 N-m)

@ #yEVTRL(P2) (2x5)24
(0.18 =+ 0.02 Nm)

rear side
]
>

® Align the two bosses to install the

HL3/HR3 link plate assy.
® RA2EF%E A1 THL3/HR3 link plate ot
assyEBUTIHB front side

Gkt

1-120



ERS-1000

1-3-48. HL3/HR3 BASE O

Note 1: The illustration uses the left side, but there is no difference in assembly for the left and right.

® AW screw stopper
(® AW screw stopper (Egﬂvex block

® two tapping screws (P2)
(2% 5)
(0.18 + 0.02 Nem)
® 25l (P2) 2x5)24k
(0.18 = 0.02 N-m)
® HL3/HR3 base O
@ HL3/HR3 base O

@ knurled screw (M3 x 10) ¢
(0.6 £ 0.02 N-m)
Note 2: This part cannot be reused. ‘
Be sure to replace it with new part.
@ knurled screw (M3 x 10)
(0.6 = 0.02 N-m)
ER2 L COMBMBHERITTEEE A,
LD SR TLIEE W, ’

L o { =) ® claw

front side § \ 7,/ M rear side ® 2%
ATl N s A=A

1 @ bearing (117022)
‘a/ @ bearing (117022)

rear side
]

front side
it

1-121



1-3-49. HD1 BASE COVER F

ERS-1000

® HD1 base cover F ® two bosses
@ HD1 base cover F @ RR2EF

® two bosses
® RR2EFR

@ two tapping screws (P2) (2 x 5)
(0.20 £ 0.02 N*m)

@ 2yt P 2x5)2%
(0.20 % 0.02 N-m)

A

rear side
Al

1-3-50. HD1 BASE COVER R

@ HD1 base cover R
@ HD1 base cover R

HD1 base cover F
HD?1 base cover F

@ Insert the two ribs to the inside of HD1 base
cover F, and install HD1 base cover R.

® )7 2F7%HD1 base cover FORMAIICIEALT,
HD1 base cover REE{11F%

_ rear side
Lo =A

front side
Al

1-122



ERS-1000

1-3-51. NC COVER

® Pass the NC cover (rear side) over the NC pipe
holder R.
® Pass the NC cover ® NC cover (#%18]) ZNC pipe holder RD_EIZ<< 583

(front side) over the
NC pipe holder F.
@ NC cover (5ifAl) %
NC pipe holder F®
Eied<s€3

- ->
front side rear side
il =
NC-HD block NC pipe holder R
NC-HD block NC pipe holder F ’ NC pipe holder R

NC pipe holder F

@ Insert the NC cover to the NC-HD block.
@ NC coverzNC-HD blockiTiEAT 3

@ Pass the NC cover
(front side) over the
NC cover base.

@ NC cover (#ifAl) &
NC cover base®
LlT<sE3%

® Pass the NC cover
(rear side) over the
NC cover base.

® NC cover (&) =

NC cover base®
Llt<s€3%

NC cover base
NC cover base

NC cover base
NC cover base

1-123



1-3-52. NC COVER INNER F/R

@ Roll up the NC cover.
@ NCcovers <V LIF3

® Install the NC cover inner R in the
direction of the arrow.
® NC cover inner REXETAAICETIT S

® NC coverinner R
(® NC cover innerR

front side
Aifal

rear side
3]

@ NC cover inner F
@ NC cover inner F

® two claws
® >&2EFR

1-124

ERS-1000



1-3-53. NC COVER INNER BLOCK

three ribs (front side)
1) 7 3R (B

front side
At

two bosses two bosses
(right side) (left side)
N6 N2
(1) (F=18)

rear side
% one rib (rear side)
1) 7 1E&PR (4))
— Bottom view —
- EEX -

® four tapping screw (P2) (2 x 5)
(0.18 £ 0.02 Nom)

® 2yEVTRL(P2) (2 x5)4%
(0.18 £ 0.02 N-m)

ERS-1000

® Cover the NC cover inner block
with the NC cover, fit the four ribs,
four bosses.

@ NC coverzZNC cover inner blockic
DAY, UTAERR, RRAEFE DS

@ Lift the NC cover inner block.
@ NC cover inner blockE#5 £1F3

front side )
il ‘

rear side
Al

@ Turn over the top side
of NC cover.

@ NC coverd EIE&HLD

® Fit the four bosses and install
the NC cover block.

® RR4EFR%EERSD T, NC cover
blockZEX 7%

1-125



ERS-1000

1-3-54. ACT (NC) ALL

@ tapping screw (P2) (2 x 5)
(0.22 + 0.02 Nom)

@ 2y P2) 2x5)
(0.22 £ 0.02 Nem)

® NC pipe holder L plate
@ NC pipe holder L plate

concave surface
Lifici)

® NC pipe holder L
® NC pipe holder L

® NC pipe holder L plate block

(® NC pipe holder L plate block

@ screw (P2 new truster) (M2 x 3)
(0.18 £ 0.02 Nem)

@——@ 12l (P2 new truster) (M2 x 3)

(0.18 = 0.02 N-m)

@ Align the gear to install the ACT (NC) all block.
@ *T7ESDETACT(NO allZERATH3

<

® two bosses

® RR2AEF
N\

rear side
il

Qe

front side

Oyl ® low head screw (M3)

(0.6 £ 0.02 N-m)
Note: This part cannot be reused.
Be sure to replace is with new part.
® low headta U (M3)
(0.6 = 0.02 N-m)
AR COEMEHEAHTERE A,
DFH LIRS L TLIZE N,

o—— Align the two bosses to paste the NCPH support assy.
RR2EF%E S TNCPH support assy# g5 %

front side

N2

&
rear side
3]

1-126



1-3-55. PS-1003 BOARD

ERS-1000

@ Paste the two radiation sheets
B so that the IC is hidden.

@ radiation sheet B 2{E%ICH

BEN2EDICIETITS

@® PS-1003 board
@® PS-1003 board

Oto 1 mm ® GP sheet PS
0~1mMm  G) GP sheet PS
—>

]
}

sheets B
radiation sheet BH(

rrrrr : guide line
rrrrr CHARZAY

GP sheet PS
GP sheet PS

=

shield lid (PS)
shield lid (PS)

@ screw (P2 new truster) (M2 x 3)
(0.18 £ 0.02 N-m)

@ 1l (P2 new truster) (M2 x 3)
(0.18 = 0.02 N-m)

@ two screws (P2 new truster) (M2 x 3)
(0.18 £ 0.02 N*m)

@ 1l (P2 new truster) (M2 x 3) 24

(0.18 £ 0.02 N-m)

® Align the two holes with the two bosses
to paste the PS-1003 board.

® FRERERR2ERICADET
PS-1003 board =B f¢(1%

® BD F plate
@ BDF plate

® sheet NC pipe
® sheet NC pipe

9,

rrrrr : guide line
———— CHARSAY

Note: Covering the edge of BD F plate. —
X BDF plateD Ty &> TN5TE,

1-127

sheet NC pipe
sheet NC pipe

°®




1-3-56. BD F PLATE BLOCK

® Fit the groove into the rib.

5 i bottom side
@ #EUY\cHDD o

front side
Al

@ BD F plate block
@ BDF plate block

@ FP-2420 flexible board
HARNESS (HN-1043) @ FP-24207 L %37 1L 4R

connector
® HARNESS (HN-1044) connector

® /\—2R A (HN-1043)
® %44 JN—2 A (HN-1044) ORI 4Z

ERS-1000

® Fit the hole in the boss.
® FERRICHRSS

® FP-2416 flexible board
® FP-2416T7LF V7 IVEMR
® screw (EG ECO) (2 x 5)

(0.18 £ 0.02 Nom)

Oto 1mm
0~1mm
|
® GP sheet PS +1mm
® GP sheet PS +1mm
————— :guide line
————— CHARSAY

@ 1L (EGECO) 2x5)
(0.18 =+ 0.02 N-m)

1-128



ERS-1000

1-3-57. RF PLATE BLOCK

@ screw (EG ECO) (2 x 5)
(0.18 £ 0.02 N°*m)

@ Rl (EGECO) (2x5)

(0.18 £ 0.02 N-m)

® Fit the groove into the rib.
® BEUI DD

(® Paste the GP sheet RF.
® GP sheet RFEBED AT

® RF plate block
@ RF plate block

(® FP-2418 flexible board
® FP-24187 L+ 7 LR

Note: Do not cover the groove.
AR LIChMBIRNE,

bottom side
A

1

front side
Al

1-129



1-3-58. BLOCK ASSY NC-HD ALL
JM adhesive b
JM adhesive ,-j—;O;s
top side
Bkl
@ Hook the JM-1001 flexible board. t
@ IM-10017LF T IVERET v ICh 5

boss
KRR

=X front side
’ B

FP-2418 flexible board
FP-24187 L+ 7 V&R

ERS-1000

@ FP-2412 flexible board
@ FP-2412T7 L+ 7 VEHIR

4-."_,

® Valley fold at the center.
_® hioTaRvTa

H“.-»

Iy to JM-1001 flexible board
‘AS/GW” ey
IASICW" IM-10017 L+ 7 IV ENR A B
to block assy NC-HD all

block assy NC-HD all 5[

® Insert the FP-2412 flexible
board to the block assy
NC-HD all.

® FP-2412T7L &7 ILEMR%E
block assy NC-HD alllc# A
9%

Insert the FP-2412 flexible
board to the JM-1001 flexible
board.

FP-24127 L+ 7 )L E#R%E

IM-10017 L+ 7 JVEHRIC

BWATS

Note 2: The harness should @ Arrange FP-2412 flexible board
not ride on this side. between JM-1001 flexible board
ER2 D N RANTOIMINT and main frame.
ROETBOTE. @ FP-24127L %37 ILEHREIM-1001
TUF VT IVEREAM VT L— LD
BICEET 3

@ NP harness connector
@ NP/N\—RROZT%Z

@ Insert the bundled part of the harness into the holder.
@ N—RRDIEREBERIVLITIHEATS
harness (30P) NP harness
N=%Z(30P)  NPA—RZ

=
N

harness (40P) harness (10P)
IN—%A(40P)  /N\—=RZ(10P)

® shield sheet CS
@ shield sheet CS

harness (30P)
: JN—2X (30P)

R
v

harness (40P)
J\—2 X (40P)

SAAEZMY @) shield sheet CS
@ shield sheet CS

©
-~ @ harness (30P) connector
N—RX(30P) ARTZ

@ Install the block assy
NC-HD all.

@ block assy NC-HD all%
BfF1+%

® screw (EG ECO) (2 x 5)
(0.18 + 0.02 Nerm)

® RL(EGECO) (2x5)
(0.18 £ 0.02 N-m)

@ harness (40P) connector
@ /\—RX(40P) IRH R

@ harness (10P) connector
@ N—%Z(0P)2RV%

- guide line
MRS

® Turn the NC part in the direction of the
arrow and arrange the harness.
Note 1: The harness does not overlap.
@ NCERERENSAICEL, \—XAEEERT S
AR N ADERLENTE,




ERS-1000

1-3-59. MAIN FRAME FL BLOCK

® shaft @® NC shutter assy
OF ® NC shutter assy

® two claws
®@ D2 top side

® two screws (EG ECO) (2 x 5)
(0.18 £ 0.02 N°*m)

® 1l (EGECO) (2 x 5)24
(0.18 % 0.02 N-m)

I*4
front side
ARl
® two claws
® D&

@ NC shutter assy
@ NC shutter assy

® five screws (EG ECO) (2 x 5)

@ Install the main frame FL block. (0.18 £ 0.02 Nem)

Note 1: Take care so that the harness

is not pinched ® 1(9[.3 (EGECO) (2 ><)5) 574
- 0.18 + 0.02 Nem
® main frame FL blockzBX{#133
AR ;\;f\?ﬁfg%iﬁ“ Note 3: Make sure the harness is not visible from the hole.
PITMEN=N (o N

FER3 L TN R AN ATV T ZMEERLTLIEE W,

® Twist the harness (HN-1043)
one turn and push it in.

® N—%Z(HN-1043) %

1A TIRLIAG

@ FP-2418 flexible board
@ FP-2418T7 L+ 7 VEIR

® CL-1062 board
® CL-1062 board

w hole

R
Arrange the harness (HN-1043)
in the groove.
Note 2: The harness must not ride
over the screw hole.
IN—%Z (HN-1043) Z&ICERET S
AR N ABRUIUC
O LFT0ENTE,
@ Arrange the antenna harness (white)
in the groove.
@ 7UFFN-ZRORTA M) BBICRETS

[ —

antenna harness (white)
TYTFN=FZX(ETAR) @ screw (EG ECO) (2 x 5)
(0.18 £ 0.02 N*m)

@ 1L (EGECO) 2x5)
(0.18 & 0.02 N-m)

1-131



ERS-1000

1-3-60. CS-2001 FLEXIBLE BOARD

@ Crease the CS-2001 flexible board. ® CS cusshion

@ CS-2001 7L+ T IVEIRICIRVBE DTS Note 1: Do not extend beyond the outer
,,,,,,,,, - Mountain fold shape of CS-2001 flexible board.
777777 : Valley fold ® Cs cusshion _—
777777777 e ® shield sheet CS JEET: CS-2001 7 LF T 7 IVEHRD
,,,,,, N ® shield sheet CS SIEDBIEBIE RN,

@ CS holder
@ CS holder

® Align the two bosses with the two
holes to paste the CS adhesive.
® RR2BEPETREFRICADET
CS adhesiveZBEU(H12

@ Arrange the CS-2001 flexible board into the
groove of the CS holder.

@ CS-20017LF 7 LEMR%CS holderd#IcBE T %

® Align the two bosses with the two holes
to paste the CS-2001 flexible board.

RA2E 7 2Bl A ET
© CS_20§F§ I//j;:/%j‘)ﬁl,gﬁi%ﬁab D133 Paste the CS-2001 flexible board to the CS holder.

CS-20017 L3 7L EMR#ECS holderlcBEH {3112

Paste the CS window B.
CS window B&E ALK F1+2

® CS adhesive B
® CSadhesive B

Note 2: Do not touch the red frame part.
EE2 L NIRRT,

® CSadhesive B

Note 2: Do not touch the red frame part.
ER2 AR IIE NN E,

— Outer side — — Inner side —

- 5MEl - - -

1-132



ERS-1000

1-3-61.CS WINDOW BLOCK

* Wire setting
- iR

CS-2001 flexible board
CS-20017 L+ 7 IVEMR

top side

Note: Pass the CS-2001 flexible
board inside the frame.

FE L CS2001 7 LF VT IVERIE
T L—LORNZEmT,

® CS-2001 flexible board
® C5-20017LF7)LE#R

boss
R
@ Align the two bosses with the two
holes to install the CS window block.
@ two screws (EG ECO) (M2 8) @ RR2Em % 2EFIADET
(0.18 £ 0.02 N*m) CS window blockZEXf1+%
@ L (EGECO) (M2 x5) 24
(0.18 = 0.02 Nom)

front side
Aifel

1-3-62. NC ORNAMENT F

top side

]

® tapping screw (P2) (2 x 5)
(0.18 £ 0.02 N-m)

@ 2y sRt(P) (2x5)

® screw (EG ECO) (M2 x 5) (0.18 £ 0.02N-m)

(0.18 £ 0.02 N-m)
® 4L (EGECO) (M2 x 5)
(0.18 % 0.02 Nem)

@ Align the two grooves with the two
ribs to install the NC ornament F.
@ R 7 2ERICADET
NC ornament FEE{$+3

front side
Al

1-133



1-3-63. ACT (TL) ALL BLOCK

ERS-1000

* Wire setting

- fRAH0LER

Note: Arrange the harness inside the frame.
FE D TL—LOWNINCN—F A ¥ IR 5,

® screw (EG ECO) (2 x 5)
(0.18 £ 0.02 Nom)

® 1L (EGECO) (2 5)
(0.18 £ 0.02 Nem)

screw hole
screw hole
@ Align the two screw
holes to install the
ACT (TL) all block.
@ hlreEmEabET
ACT (TL) all block%=ER{ti+3
screw hole
screw hole

screw hole screw hole

screw hole

screw hole

> two bosses

. RR2EFR

FP-24137L %37 )VEIR

® Align the two bosses to install
the FP-2412 flexible board.
® RRAEFEBDYTFP-2412 GY-1016 board
TLFTTIVERERITIS GY-1016547
boss
— Top view — A
- FER - —
&
. ® /) X
@ two JM adhesive (8 Put the FP-2412 flexible
@ JM adhesive2&iFR board under the GY-1016
board.
® FP-24127 L+ 7 V&%
GY-1016EMRD FIEY
top side

® Pass the FP-2412 flexible
board through the notch of
the FP-2430 flexible board.
® FP-2430T7 L+ 7 IVEIRDEIC
FP-24127 L+ 7 IV ERZEY
FP-2430 flexible board
— Right view —\ FP-24307 L+ 7 )LEi#k
- GAEX -

@ Connect the FP-2412

front side flexible board.
Al @ FP-24127 L+ 7 ILERE
B5T3

1-134



ERS-1000

1-3-64. CAMERA MODULE (21M FF)

Note 3: The CM cushion should not protrude from the outer shape.
JEE3 1 CM cushionMVEDBIEAIEHNTE,

@ two CM cushions
@ CM cushion 2#&

Note 1: The CM cushions
should not overlap.
3¥E1 © CM cushion[A LAY
HELHEWTE,

Note 2: The CM cushion should not block the cutout. top side

SEE2 | CM cushionW YD R ERZENTRNTE, I*4 el
rear side
A ® camera module (21M FF)

@ Install the camera module (21M FF). @ camera module (21M FF)

@® camera module (21M FF) ZE{$1+% ® top cover plate
top cover block ® top cover plate
top cover block

N G
~, ‘ 5
top side _ ~ S

® two claws
® D28

rear side
3

® Pass the camera module (21M FF)

/ o / flexible board through the hole.
i ® 7RIccamera module (21M FF)
= TLF T IVEREZET
Fold the flexible board in the direction of the arrow.
TLFY T IVERE RIS AT S

@ top terminal holder
@ top terminal holder

/ >
S
top side II:

LA

two tapping screws (P2) (2 x 5)
(0.18 £ 0.02 Nem)

2yl (P2) (2x 5)2F

(0.18 =+ 0.02 N-m)

@ Fit the rib into the groove.
® JIEBICEHDD

rear side
3
@ Connect the camera module (21M FF)

flexible board. Fit the flexible board into the groove.

le2TM FF o7
g?&ﬁ%dﬁ?( SR FLF 27 IVEREBICHRO S
N, 4

® Install the flexible board to the boss.
® TL+27IVERERRICEUTSS

1-135



1-3-65. TOP COVER BLOCK ASSY

® two screws (EG ECO) (2 x 5)
(0.18 + 0.02 Nem)

® R (EGECO) (2 x 5) 24
(0.18 = 0.02 Nom)

@ top cover block assy
@ top cover block assy

® two bosses
@ R

top side
Ll

t

@ three flexible boards
@ TLF2TIVERI

front side
HifAl

1-3-66. NC ORNAMENT R

® two screws (EG ECO) (M2 x 5)
(0.18 £ 0.02 Nom)

@ Align the two grooves with groove ® 1L (EGECO) (M2 x 5)24&
the two ribs to install the b (0.18 £ 0.02N-m)
NC ornament R block.

@ BBEFEY 7 2EFRICEDET
NC ornament R blockZ {132

top side
it}

t

groove
&

rear side
Al

ERS-1000



ERS-1000

1-3-67. TOP COVER

top side
Eal]]

@ top cover
@ top cover

rear side
7

1-137



ERS-1000

1-3-68. BLOCK ASSY HP HLR ALL

) ® HP shaft
top side @ HP shaft

@ block assy HP HLR all
Note 1: For how to assemble cach cover,
refer to “1-3-93. HL3/HR3 COVER”.
@ block assy HP HLR all
AR L BAN—DHT T, “1-3-93. HL3/HR3
COVER"ZZHRL TLEE W,

front side
Al

® HPACT plate L
(® HP ACT plate L

—® tapping screw (P2) (2 x 5)
(0.18 £ 0.02 Nem)

HP shaft @ #2yEVTRLEP2) 2x5)

HP shaft (0.18 £ 0.02 Nem)

® Align the HP shaft with the hole
to install the HP HLR block.
Note 2: Take care so that the flexible
board is not pinched.
® HP shaft&7RIc &1 THP HLR blockZEXfH73
ER2 L JLFVTIVIR A IRAF IR NESIC
HERLTLIEEW,

? '~ ® two screws (HEX socket)
- (M2 x 5) (0.25 + 0.02 N-m)

Note 3: This part cannot be reused.
Be sure to replace them with new parts.
1L (HEX socket) (M2 x 5) 27
(0.25 + 0.02 N-m)
AEE3 L COMMEHERHTERE A,
R HTUOEBIS SR LTSV,
® two screws (HEX socket) (M2 x 5)
(0.25 £ 0.02 N*m)
Note 3: This part cannot be reused.
i Be sure to replace them with new parts.
tapping screw (P2) (2 x 5) @ 1L (HEX socket) (M2 x 5) 27
(0.18 £ 0.02 N-m) (0.25 % 0.02 N-m)
2y VIRl (P2) (2x5) B3 COMMEIRIATE R A,
(0.18 = 0.02 N-m) T H LD SR TLEE W,

@ Connect the FP-2405 flexible board.
@ FP-24057 L+ 7 IVEREESHTS

@ adhesive tape
® #Ei

@ HPACT plate R
@ HP ACT plate R

two bosses
RR 2R

FP-24137L %7 LR

@ Insert the FP-2405 flexible board
into the groove.

@ FP-24057 L F 7 IVEREEIC
HBwATS

two bosses
R 2EFR

front side
Al

1-138



1-3-69. HP COVER L/R

@ HP cover R
@ HP coverR

top side

front side
Al

(0.18

@ HP cover L
@ HP coverL

top side

front side
mifl

tapping screw (P2) (2 x 5) —*
(0.18 £ 0.02 Nom)

2y TR (P2) (2x5)
(0.18 £ 0.02 N-m)

® tapping screw (P2) (2 x 5)

® 2y (P2) (2x5)
(0.18 = 0.02 Nem) -

ERS-1000

® tapping screw (P2) (2 x 5)
(0.18 + 0.02 Nom)

® 2yErTRl(P2) 2x5)
(0.18 = 0.02 N-m)

+0.02 Nom)

® Push the HP cover L in the
direction of the arrow.
® HP cover LEKENAMEICEY

&?
@ tapping screw (P2) (2 x 5)

(0.18 + 0.02 Nom)

@ 2vEvRltEP) 2x5)
(0.18 = 0.02 N-m)

® boss\\

® K2

front side
Aifl

w—"(® tapping screw (P2) (2 x 5)

(0.18 + 0.02 Nem)
2yEVTRLE(P2) (2x5)
(0.18 £ 0.02 N-m)



1-3-70. MC-2005 BOARD

® FP-2405 flexible board ~ ® FP-2430 flexible board
® FP-24057 L+ 7 AR

ERS-1000

[N top side
® FP-24307 L+ 7 IVEHR ‘ v

@ Arrenge the antenna harness (gray).
@ 7YFFN-RR(TL—) #EETS

@ Arrenge the antenna harness (black).
@ 7UTFN-FR(TFv) ERIET B

front side
el

® MC-2005 board
® MC-2005 board

@ three screws
(P2 new truster) (M2 x 3)
(0.18 £ 0.02 Nom)

@® 1L (P2 new truster)

(M2 x 3)3%

(0.18 = 0.02 N-m)

(2 harness (HN-1044) connector
@ /N\—%Z (HN-1044) D374

Pass the FP-2412 flexible
board through the notch of
the FP-2430 flexible board.

FP-24307 L+ 7 IVERDEIC
FP-24127 L+ 7 IVEREEY

@ FP-2412 flexible board
@ FP-24127 L+ 7 IVER

FP-2417 flexible board
FP-24177 L3 7 ILEIR

wO JM-1001 flexible board

u IM-10017 L+ 7 IVE R
® JM-1001 flexible board
“‘=< @ IM-1001 7L+ 7L EHR

* Wire setting

- AFIAER
Note: The harness must not ride on the frame.
AR N—RADNTL—LIED LFRnTE,

harness (HN-1044) connector
N—%ZA(HN-1044) 255 antenna harness (black)
TUTFN=RA(TZvY)

1-140




ERS-1000

1-3-71. AC10000 SUB ANT

top side
]|

t

® three screws
(P2 new truster) (M2 x 3)
(0.18 £ 0.02 N*m)

® 1l (P2 new truster)

(M2 x 3) 34

(0.18 £ 0.02 Nem)

® antenna harness (gray)
Note: The antenna harness (gray) is
included in AC10000 sub ANT.
® 7VFFN—%A L)
AR TVTINRAT L)
AC10000 sub ANTICEHFENE T,

® two bosses

o ® RR2fPR
rear side @ SAT support
il notch
A ® SAT support I E
® AC10000 sub ANT S (5) antenna harness (black)
(® AC10000 sub ANT = [ Note: The antenna harness

(black) is included in

©) AC10000 sub ANT.
® 7YFFIN-FR(TFvY)
AR TVTIN—RA
notch (TN
TRE

AC10000 sub ANT

lEEENE T,

1-3-72. BLOCK ASSY FR ALL

@ three screws (EG ECO) (M2 x 5)
(0.18 + 0.02 Nm)

@ 12l (EGECO) (M2 x 5)34
(0.18 £ 0.02 N\m)

@ block assy FR all
Note: For how to assemble
each cover, refer to
“1-3-94. FL3/FR3 COVER™.
@ block assy FR all
FEE S N—OI I,
*1-3-94. FL3/FR3 COVER”
EBHRUTIEI N,

® Align the groove with the
screw hole position.
BERCNDOMUEICEDES

front side
ARl

1-141



1-3-73.F1 COVER (R SIDE)

® F1 cover
@® F1 cover

@ Shift the screw hole of F1 cover to the front side of the screw
hole of the body by 5 to 10 mm and install F1 cover.

® F1 coverdha UyvEAKD I Lk FTElIC
5~ 10mmd 5L 7T, F1 coverzBYfTi+%

F1 cover side screw hole
F1 coverfilfaCyx

body side screw hole
MBI

5to 10 mm
5~10mm

front side
il

top side
Bl

(® Rotate the F1 cover in the
direction of the arrow, and

lock four claws. claw
® F1 coverzRENFEICEL, o))
DOHAEFREIEHD

claw

-

1-142

groove

claw
D&

2Lo)

ERS-1000

claw
2L))

groove

L &
groove
-

/

@ tapping screw (1.7 x 5)
(0.12 £ 0.02 Nom)

@ 2yEr71al1.7x5)
(0.12 £ 0.02 N-m)



ERS-1000

1-3-74. SIDE COVER R

@ tapping screw (P2) (2 x 5)
(0.18 £ 0.02 N°m)

@ 2y IRt (P2) (2x5)

(0.18 = 0.02 N-m)

® claw
®@ 2%

@ side cover R
@ side cover R

® claw

@ three screws (EG ECO) (M2 x 5) @ 2%
(0.18 £ 0.02 N*m)

@ 1L (EGECO) (M2 x 5)3%
(0.18 = 0.02 N-m)

@ tapping screw (P2) (2 x 5)
(0.18 + 0.02 Nm)

@ 2y IRatEP2) (2x5)
(0.18 £ 0.02 Nem)

front side
Al

- Bottom view — bOﬁ%’% USIde

- EEX -

1-143



1-3-75. RF-1001 BOARD

@ RF-1001 board
@ RF-1001 board

t<omm

rrrrrr : guide line :

,,,,,, CHARSAY «— <0mm
<0mm
<0mm

® water damage detector sheet
® water damage detector sheet

® Insert the rib under the RF-1001 board.
1) 77%RF-1001 board D FICEAY S

@ screw (EG ECO) (M2 x 5)
(0.18 Nem)

@ 1L (EGECO) (M2 x5)
(0.18 N-m)

boss

RZ

light guide BM

light guide BM

@ harness (HN-1043) connector
@ /\—XA(HN-1043) A%

® antenna harness (white)

® 7T FN—RRETAL)

@ FP-2418 flexible board —2
@ FP-24187LF 7 ILEMR |

top side
Bl

* Wire setting

L p s
CHG terminal harness
CHG terminal/\—=% X

antenna harness (white)
TYTFHN=RA(RTAH)

ERS-1000

® GP sheet RF
® GP sheet RF

Note 1: Do not get on the chip.
EE D FYTICEY LS RvaE,

Note 2: Do not overlap with characters.

AR SCHICEELRWTE,
@ screw (EG ECO) (M2 x 5)

(0.18 Nem)
@ #L (EG ECO) (M2 x 5)

(0.18 Nem)
@ CHG terminal block assy
/‘D CHG terminal block assy
boss
RZ

® antenna harness (black)
Y ® 7UFFN—FR(TZvY)

Paste the GP sheet RF.
GP sheet RFEEE$F2

— Bottom view —

- EEX -

® RF-1001 board block
@ RF-1001 board block

front side
Bifal

1-144



1-3-76. AC10000 MAIN ANT

top side
Bl

@ AC10000 main ANT
@ AC10000 main ANT

® two tapping screws (P2) (2 x 5)
(0.20 £ 0.02 N*m)

® 2vbErTRL(P) 2x5)2%
(0.20 % 0.02 N-m)

e

® antenna harness (white) )
Note: The antenna harness (white) is —_— ® boss
included in AC10000 main ANT. 4 \
@ 7UFFN—FRA(RTAP)
FEE L TUTIN=RACKRIAMIIE
AC10000 main ANTICEENZE T,

* 4

front side
i

1-145

ERS-1000



ERS-1000

1-3-77.Q-1001 BOARD [ = : guide line +1mm
,,,,, CHARSAY  +1mm

® radiation sheetA 0t 1 mm
(@ radiation sheet A ;

0 0~1mm
fl — ® Qspacer sheet
: Note: Hiding the top and bottom

of the connector.
® Q spacer sheet
AR aAxI20 ETFARNS L,

+1mm
connector center
ORI ZH

® Q-1001 board
@ Q-1001 board

top side
LAl

@ boss

top cover flexible board

top cover7 L5 7 LR %

® FP-2417 flexible board
® FP24177LFVTIVER 7

NC-HD harness
NC-HD/\—% X

@ harness (HN-1043)
@ N—%Z (HN-1043)

o
front side @ AR
il ® FP-2416 flexible board

FP-24167L %7 V&R =
® ® three screws (P2 new truster) (M2 x 3)

(0.18 + 0.02 Nem)
® 1l (P2 new truster) (M2 x 3) 3%
(0.18 = 0.02 N-m)

@ NC-HD harness (30 pin) top cover flexible board

@ NC-HD/A\—32Z (30E>) ® top cover7 L+ 7L & top cover flexible board
- ® top @® top cover7L ¥ T IVER

@ Arrange the antenna harness
in the upward direction.
®@ 7VFFN—2RELHEIIET S

@ antenna harness

(gray) ;
@ 7FFNFR E)

NCHDA—3Z 3 _ Y oLl . IL=) " ® sheet SRA
(40> @ sheet SRA

GP sheet Q
GP sheet Q

FP-2418 flexible board
FP-24187 L+ 7 IVEMR

1-146




1-3-78. Q PLATE

® JM adhesive
® Madhesive  ® boss
KRR

® Hook the JM-1001 flexible board.

@ IM-10017 L+ 27 ILEMRE 7 v 7IEhitD

1-3-79. BLOCK ASSY FL ALL

top side
]

front side
Rl

® Qplate

ERS-1000

® three screws (P2 new truster) (M2 x 3)
(0.18 £ 0.02 Nm)

® 1l (P2 new truster) (M2 x 3) 3
(0.18 = 0.02 N-m)

® Align the groove with the
screw hole position.
@ BERLNOMEBILEDES

(0.18 £ 0.02 Nemn)

(0.18 £ 0.02 N-m)

_—® Crease the
) flexible board.

® 7L (EGECO) (M2 x 5)3%

® 7L+ IVERI
WIBEDITS

|V L—(@ flexible board
]| @ TLEsTgig

® three screws (EG ECO) (M2 x 5)

@ block assy FL all
Note: For how to assemble

each cover, refer to

“1-3-94. FL3/FR3 COVER”.
@ block assy FL all
r AR SHN—OHT A,
“1-3-94. FL3/FR3 COVER”
EBIRLUTIIZE N,

front side
Al



ERS-1000

1-3-80. F1 COVER (L SIDE)

claw
2% @ F1 cover
claw @ F1 cover

o)

@ Shift the screw hole of F1 cover to the rear side of the screw
hole of the body by 5 to 10 mm and install F1 cover.

@ F1 coverDUivEREDRLREVEARIC

5~10mm35LTC, F1 coverzBfF1+%

claw

F1 cover side screw hole
F1 coverfilfalyx

body side screw hole

5to 10 mm A&EFIRLR
5~10mm

groove

b

groove
groove

front side
aifl
N

top side
]

® Rotate the F1 cover in the direction of the
arrow, and lock four claws.
® F1 coverE RENABICEIL, DA% LS

® tapping screw (1.7 x 5)
(0.12 £ 0.02 Nem)

@ 2yErsRlt(1.7x5)
(0.12 = 0.02 N-m)

1-148



ERS-1000

1-3-81. SIDE COVER L

@ tapping screw (P2) (2 x 5)
(0.18 + 0.02 Nem)

@ 2yl (P2) 2x5)
(0.18 % 0.02 N-m) T

® claw

@ 28 \

@ side cover L
@ side cover L

® three screws (EG ECO) (M2 x 5)
® claw/ (0.18 + 0.02 N-m)
@ 2% ® 1l (EGECO) (M2 x 5)3%&
(0.18 = 0.02 Nem)

@ tapping screw (P2) (2 x 5)
(0.18 £ 0.02 N°m)
@ 2yErTRl(P2) 2x5)

\(0.18 =+ 0.02 Nem)

front side
Rl
)
bott id
° %%USI ° - Boj_tg%; ‘iew—
K& _
1-3-82. BM COVER F BLOCK
two claws
® two claws D 2EFR
® D&2EFR bottom side
[EARl
@ slide SW
® BM cover F block @ slide SW
(® BM cover F block ® rib ® rib @® V button

® ® 7 @® Vbutton

While deflecting the BM cover
F block, insert the claw into the
side cover.

Note: Take care not to bend the
claws.

BM cover F blockZfehE 87555,
D&% side coverlTIEAT B
AR DDz RONESICHERLT

LT,

\
. O
@ Fit the groove of the slide SW
into the knob of the switch. =~ @ two bosses

@ speaker harness

connector : . _
4 2 @ slide SWDEER A v F D ® K22
DAL PR SEHIEBE
* — Bottom view —
- EEX -
front side

HifAl



1-3-83. HD3 MT BLOCK ASSY

top side

"4
front side
Al :

@ Pass the harness
through the hole.
@ NN\—FRRAEEY

® Pass the flexible board
through the hole.
® RITTLF VT IVEREET

@® HD3 MT block assy
@ HD3 MT block assy

@ two ribs
® V726

ERS-1000

® Move the HD3 MT block assy in the
direction of the arrow, and insert the
two bosses into the two holes.

(® HD3 MT block assy% KENAMEICENL,
RA2EFr%E T REFRICIESHS

two tapping screws (P2) (2 x 5)
(0.18 £ 0.02 N°m)

2y TRLE(P2) (2% 5) 2K
(0.18 = 0.02 N-m)

1-150



1-3-84. GW-1005 BOARD

top side
Bl

t

groove

front side

@ Insert the GW-1005 board into Sl

the two grooves.
@ GW-1005 board% #2EFRICI&8h

1-3-85. HD3 CM HOLDER BLOCK

@ HD3 CM holder block
@ HD3 CM holder block

@ flexible board
@ TLFITIVER

front side
Aifl

1-151

ERS-1000

® tapping screw (P2) (2 x 5)
(0.18 + 0.02 N-m)
® 2vE>TRLP) (2x5)

ﬁ/ (0.18 = 0.02 Nem)

two bosses
R 2R

® Move the GW-1005 board in the
direction of the arrow, and insert the
two bosses into the two holes.

®@ GW-1005 board&=KENAEICEINL,
RR2EFET2EFRICIE &S

® two tapping screws (P2) (2 x 5)
(0.18 £ 0.02 N°m)

® 2y TRLP) 2x5)2%
(0.18 £ 0.02 Nem)

® boss
® KX top side
]



ERS-1000

1-3-86. HD3 COVER LOWER C BLOCK

groove

B

top side

]|
groove

B

@ HD3 cover lower C block

front sid @ HD3 cover lower C block
ront side
el ® Insert the HD3 cover lower F block into

the two grooves.
Note: Take care so that the flexible board
is not pinched. - -
(@ HD3 cover lower F block% &2 IZ82 f’b 8 rib
BB 1 LA TV E AT AL KD )7

WKERELTIEED,

the direction of the arrow.
® T+ 7V ERERDSR
[Ty ehlF3

@ two tapping screws (P2) (2 x 5)
(0.18 £ 0.02 N*m)

@ 2y TRLP2) (2x5)2%K
(0.18 £ 0.02 N-m)

® Hook the flexible board

into the groove ® Fold the flexible board in

the direction of the arrow.

© %[L/C:;I;;}}LI;%W% ® 7[/#77‘)b§$&%9&ﬂ7§@t:
U5
® Move the HD3 cover lower F block in
5 the direction of the arrow, and insert
@ Connect the flexible board. the two ribs into the two grooves.
@ TLFV7IVEREETS ® HD3 cover lower F blockERENABEICEIDL,
U2 B2 ERRICIED D

Hook the flexible board
into the groove.

® TLFvTIVERE
BITEo#ITB

N/

@ Connect the flexible board.
@ LV IIVEREERTS

1-152



1-3-87. HD3 LOWER BLOCK

@ three tapping screws (P2) (2 x 5)
(0.18 £ 0.02 N*m)

® 2y IRl (P2) (2x5)3%
(0.18 = 0.02 N-m)

@ HD3 lower block
@ HD3 lower block

@ Pass the harness through the hole of
the HD3 lower block.
Note 1: Take care so that the harness
is not pinched.
® HD3 lower blockDyUe/ \— X X &@Y
AR D N AZRIATIRNESIC

HRLUTLIEE N,
® two bosses
® boss ® RR2EFR
® AR
top side

front side
il

ERS-1000

Note 2: The harness must not slack.
AR D N —RANBATWENTE,

MT motor harness @ sheet SRA
MTE—2/\—% X @ sheet SRA

o\ A s g \

— Front view —
- BN -
@ MT motor harness
connector
@ MTE—2/\—%Z
aARI4Z
harness (HN-1041)
connector

JN—2Z (HN-1041)

Cross the harness.
* Wire setting

L pusid
harness (40P)  Push in.
N—2%X(40P)  BUAT

A ;
GW-GW harness
GW—GW/\—% X
— Right view —

- GRIEK -

® GW-GW harness connector
® GW—GW/\—%XRa%5%

— Front view —
- AIEX -

® harness (2P) connector
® N—ZZAQP)aXTZ

@ harness (40P) connector

@ N—RZ(40P)IRY %

* Wire setting

- $EIAALEER
harness (30P)
N—2 A (30P)

Push in.

?EPL,iAct;\i A

— Left view —

- EAEX -

harness (30P) connector
N—2A(30P) %7 %Z

1-183



ERS-1000

1-3-88. HD3 COVER LOWER R

top side
Bl

@ Install the HD3 cover lower R in the
direction of the arrow.
@ HD3 cover lower REXEIAAICEMTIFS ® rib

Note: Two ribs should not ride on the cover.
AR U7 2MATNAN—ICED LIFTwiRnT e,

[wa]

‘ y
I 4 rib
rear side V7
3]

@ four tapping screws (P2) (2 x 5)
(0.18 £ 0.02 N*m)

@ 2y TRL(P) 2x5) 4K
(0.18 £ 0.02 N-m)

two claws
DE2EFR

boss — Top view — boss
FZ - FmE- 7R

® Move the HD3 cover lower R in the
direction of the arrow, and insert two
bosses and two claws.

® HD3 cover lower REKETAHFEICEINL,

RR2EFREDD2E L83

1-154



1-3-89. ACT (ER) LR

® tapping screw (P2) (2 x 5)
(0.18 £ 0.02 N*m)

® #yE>TRLP) 2x5)
(0.18 = 0.02 N-m)

\ﬁ’ @ ACT (ER)R
@ ACT(ER)R

® ER SE sensor harness connector
® ERSELVH/N\—RROARYT%Z

@ ER motor harness connector ——
@ ERE—4Q/N\—FXAORYA

® ER motor harness connector -+ |
@ ERE—Q/\—FXROAZXYIAZ

front side
AifAl

ERS-1000

® tapping screw (P2) (2 x 5)
(0.18 + 0.02 Nom)
® #vEYTRlLP2) 2x5)
(0.18 £ 0.02 Nem)
® ACT(ER) L
@ ACT(ER)L

@ ER SE sensor harness connector
@ ERSELH/N\—XRAXI4

® two bosses
@ RR2EFR

@ two bosses
®@ K22

top side
]

t

* Wire setting
- fEeThnE
— ACT (ER) R side -
—ACT (ER) Rf8ll —
Note 1: Harnesses must be stacked in the order of ® to ©.
EED D NG ~ ODIEFHCEZ>TNBTE,

Note 4: The harness does not
protrude to the outside
of the cabinet.

AEEA D v ol
IN—R AN A LT
WiEnZE,

© ER SE sensor harness
© ERSEEVH/N\—%R

@ MIC flexible board
® MICTLF 7 ILER

GW—GW/\—% X

® ER motor harness
® ERE—%/\—%2R

— ACT (ER) L side —
—ACT (ER) L8 -
Note 2: Harnesses must be stacked in the order of ® to ®.
EE2 N2 AR® ~ ODIEFICTEE->TVBHTE,
Note 3: ® must pass outside © and ©).
#EE3 OV ORTO@OAMIEE>TV BT,

-

4 © MT sensor harness
i © MTEH/N\—%R
ER SE sensor harness
4 ® RSELH—R2
/ i ® MIC flexible board
o . — ® MICTLF TV EIR
% ER motor harness
ERE—Z2/\—%X
o ® MT motor harness
/ ® MTE—2/N\—%2X
Note 4: The harness does not
protrude to the outside
of the cabinet.
pe = I S SANY A i(]
IN—RANEAHLT
WiEnZE,

1-155




1-3-90. OLED DISPLAY

@ Paste the OLED display.

® Paste the OLED display.
@ OLED display#BtW{315%

@ OLED display% B4+ {17%

HD3 dome base block
HD3 dome base block

top side
]

1

® flexible board
® FLFVTIVEIR

@ Paste the HD3 panel adhesive @ Paste the HD3 panel adhesive

sheet inside the red frame. sheet inside the red frame.
@ HD3 panel adhesive sheet’% (® HD3 panel adhesive sheet&

ARSI — Front view — TRRICRED 15

- BimEX -

two tapping screws (P2) (2 x 5)
(0.18 £ 0.02 N*m)

® 2vErTRL(P2) (2x5)2%K
(0.18 £ 0.02 N-m)

1-156

®) flexible board
® TLFTIVEIR

ERS-1000

@ Install the HD3 dome base block in the
direction of the arrow.
Note: Take care so that the flexible board
is not pinched.
@ HD3 dome base block%x &KEIAEICEHT T2
EE TRV IIVER AT RN KT
TELTLEE N,

bottom side
AR

t

® four bosses
® KR4

o &
rear side
%A



1-3-91. HD3 UPPER BLOCK

® Install the HD3 upper block in the

direction of the arrow.

Note: Take care so that the harness

is not pinched.

(® HD3 upper block# &ENAEICEASIF S
AR N RARPEHATENEIIC

TEELTLEE N,

@ HD3 upper block
@ HD3 upper block

@ Install the HD3 upper block in the
direction of the arrow.
@ HD3 upper block% &ENAMAICEAIT5 ® two flexible boards

®@ TLFVTIVERAR

® two bosses
® RR2Em

% @ HD3 cover top
@ HD3 cover top

® two tapping screws (P2) (2 x 5)
(0.18 £ 0.02 N°m)

® 2y TRLP) (2x5)2%
(0.18 £ 0.02 N-m)

® two tapping screws (P2) (2 x 5) ;
(0.18 + 0.02 Nem) f 'Ogéﬁs“'de

® 2vEvTRLP2) 2x5) 2K
(0.18 % 0.02 N-m)

1-157

ERS-1000

top side
Ll

rear side

&M

top side



ERS-1000

1-3-92. REAR COVER

® six claws
® D&6EFR

® rear cover
@ rear cover

® Insert the rib inside the HP cover.
® U7 %EHP coverORIITIEAT S

fop side rear cover ornament
il rear cover ornament
1‘ ® cushion rear O
@® cushion rear O

@ Lift the TL part.
@ Install the rear cover in the @ TLEEESS EIFD
direction of the arrow.

@ rear coverE KNS MICEATITS

...... : guide line 0to 0.8 mm
rrrrrr CHARSAY 0~ 0.8mm

@ Insert the claw inside
the rear cover.

@ Dé&b%rear cover®

ICHBATS

@ two claws

rear cover ornament block
rear cover ornament block ® claw

while pressing the rear cover forward.
(0.18 £ 0.02 N*m)

@ rear coverZFIITIRLEAS
1L (EG ECO) (M2 x 5) Z s 2
(0.18 & 0.02 N-m)

rear side
&M rear cover
rear cover

@ screw (P2 new truster) (M2 x 3)
(0.18 £ 0.02 N*m)

@ 4L (P2 new truster) (M2 x 3)
(0.18 £ 0.02 N-m)

TL2 base
TL2 base
/—\/

1-158



ERS-1000

1-3-93. HL3/HR3 COVER

Note: The illustration uses the left side, but there is no difference in assembly for the left and right.

top side ® tapping screw (P2) (2 x 5)
] (0.18 £ 0.02 N*m)
1 ® two bosses ® 2y IRl (P (2x5)

®@ KRR (0.18 £ 0.02 N-m)

® HL3 cover O
® HL3 cover O
top side

Vo & (
::> f 7 /s @ claw e
vy udl ‘ il @28 L)

tapping screw  \

’ ® HL3 coverl

® two claws

front side . (P2) (2x5)
n @ D2 ® H3 cover F two claws
B ® H3 cover F oo (0.18£0.02Nem)

® 2vEvFRltEP) 2x5)
(0.18 £ 0.02 Nem)

@ two claws@;,f

@ D&

H3 cover R
H3 cover R

%
® claw
@ 28 rear side
®Ba

1-3-94. FL3/FR3 COVER

Note: The illustration uses the left side, but there is no difference in assembly for the left and right.

® two tapping screws (P2) (2 x 5)
(0.18 £ 0.02 N*m)

@ 2y TRlP2) 2x52%

(0.18 £ 0.02 Nem)

® F3cover F
F3 cover F
@ FL3cover |
@ FL3 cover|
@ claw ® tapping screw (P2) (2 x 5)
@ three claws D % (0.18 £ 0.02 Nem)

@ D3R ® 2y Ral(P2) 2x5)
(0.18 = 0.02 N-m)

® FL3 cover O
®) FL3 cover O

1-159



1-3-95. HP COVER BM ASSY

bottom side

® adhesive sheet =
® AR

@ HP cover BM assy
@ HP cover BM assy rear side

et

® Install the HP cover BM assy in the
direction of the arrow.
@ - ® HP cover BM assyZ% KENAMICETI+2

1-3-96. EARS L/R

® Align the three protrusions of ACT (ER)
L with the grooves on the inner side of (1) Match the hole of ER L and the shape of ACT (ER) L.

ER L and install the ER L. ER LDJREACT (FR) LR E B HES
@ ACT(ER) LODZ2i23(BF A ER LA @ REACTERLORRES
BICHHOET, ERLEERSITS

top side
sl

protrusion
22E®

ACT (ER) L
ACT(ER)L

tm_\

protrusion ©
=

, %20

protrusion ®

1-160

rear side

ERS-1000

Note: The ER R can be assembled
like the ER L.

. ER RIZER LE[FERICHUTIF 2
TEMWTEET,



ERS-1000

1-3-97. BATTERY PACK

Note: When tightgnning these screws, use the T5
- — screwdriver for screws with hexalobular
« Pasting position of the model (Torx®).
name label || ' cnsontamAsAE, TSV X
+ model name label DEL{HFHizE AT AO—T RSAN—(MLT A RS A 3—)
BM cover e L TLIEE W,
R assy
1.0£ 0.5 mm BM cover
1.0+05mm  Rassy ]
i N’
@ rib. ® BATT lid
C¥ ® BATT lid two screws (M2 x 5) (Refer to Note)
\ (0.18 £ 0.02 N°m)

® L M2x5) 2K CEBER)

® four claws
(0.18 & 0.02 N-m)

® >&aErR

@ BM cover R block
@ BM cover R block
five claws
DESEFR

0.8+ 0.5mm
0.8£0.5mm

model name label
model name label

bottom side

® Install the BATT lid in the
direction of the arrow.
® BATT lidZ&EAMICEUIIF

i

5) (Refer to Note)

attery pack Y ® two screws (M2 x
attery pack rear side (0.18 £ 0.02 N*m)
&l ® tal (M2x5)2KCEESR)
(0.18 = 0.02 N-m)

CS)
oo

1-3-98. BM LID ASSY

® BM lid assy
@ BM lid assy

@ SIM card tray
@ SIM card tray

%

® Install the BM lid assy in the
rear side direction of the arrow.
A ® BMlid assy=KENA@EICEUTITS

® two claws
® D&
@ Insert the BM lid assy in the

direction of the arrow.
@® BM lid assy#KEIAAEICIEAT S

1-161



ERS-1000

1-3-99.H5 COVER T

Note: The illustration uses the left side, but there is no difference in assembly for the front, rear, left and right.

""" : guide line
rrrrr CHARSAY

@® H5 cover T

@ H5 cover T ® cushion 5X4

@ cushion 5x4 @ two tapping screws (P2) (2 x 5)

(0.18 + 0.02 Nom)
@ 2yEeviRltP) 2x5) 2%
(0.18 £ 0.02 N-m)

eight ribs

front side

it
I 4 > ® Align the eight ribs with
rear side A the groove to install the
%a H5 cover T block.
® UTSEPERICEDLYET,
H5 cover T block& BY{F+%

1-3-100.PAW PAD

Note: The illustration uses the left side, but there is no difference in assembly for the front, rear, left and right.

® tapping screw (P2) (2 x 5)
(0.18 £ 0.02 N*m)
@ 2vEVIRLEP) 2x5)

(0.18 = 0.02 N-m)
@ Align the rib with the groove to install

the paw pad.
@ UTEBICADET, paw padEEUTIF2

groove
E

groove
i

front side
Al

>

rear side
-3

1-162



1-4. TORQUE VALUE OF OTHER SCREWS

Tighten screws while referring to the torque values below for screws not indicated in “1-3. ASSEMBLY”.

ERS-1000

NC shutter guide R W H main frame BL
NC shutter guide RW H main frame BL

two screws (EG ECO)
(M2 x 5)

(0.18 N*m)

1AL (EG ECO) (M2 x 5) 27k
(0.18 N-m) (M2 x 5)
(0.18 N-m)

(0.18 Nem)

five screws (EG ECO)

1AL (EGECO) (M2 x 5) 52

screw (P2 new truster) (M2 x 3)
(0.18 £ 0.02 N*m)

1al (P2 new truster) (M2 x 3)
(0.18 £ 0.02 N-m)

CL-1062 board
CL-1062 board

CL-1062 board
CL-1062 board

two screws (P2 new truster) (M2 x 3)
(0.18 £ 0.02 N*m)

1al (P2 new truster) (M2 x 3) 2

(0.18 % 0.02 Nem) CL-1062 board >
L1062 board | B

\l CL-1062 board
| CL-1062 board
8— screw (P2 new truster) (M2 x 3)
(0.18 + 0.02 Nem)
L (P2 new truster) (M2 x 3)
(0.18 £ 0.02 Nem)

four tapping screws (P2) (2 x 5)

(0.18 = 0.02 N-m)

two tapping screws (P2) (2 x 5) (0.18 + 0.02 Nem) )
(0.18 £ 0.02 Nem) 2YCTRL(PD) (2x5)4%k o ey
2y EVTREP2) (2x5) 2K (0.18 = 0.02 N-m)

/ two tapping screws (P2) (2 x 5)
] ) 0.18 £ 0.02 N*m)
HD3 window ! (0.18 £ 0.02
HD3 window HD3 sensor FPC holder 2y TRL(P2) (2x5) 24K
HD3 sensor FPC holder (0.18 £ 0.02 N-m)

two screws (EG ECO)
(M2 x 5)

(0.18 £ 0.02 N*m)

1L (EG ECO) (M2 x 5) 27
(0.18 £ 0.02 N-m)

ER retainer R

ER retainer R | ER retainer L
ER retainer L

(0.18 + 0.02 N-m)
2y 5 R (17 x5) 6%
(0.18 £ 0.02 Nem)

AS box cover four tapping screws (1.7 x 5)
AS box cover (0.18 £ 0.02 Nom)

2y TR (1.7 x5) 4K

(0.18 = 0.02 N-m)

two screws (EG lock) two screws (EG lock)
NC shutter guide L W H WS (M1.7 x 4) (M1.7 x 4)
NC shutter guide L W H (0.18 £ 0.02 N*m) (0.18 £ 0.02 N*m)
RLC(EGlock) (M1.7x4)24 L (EG lock) (M1.7x 4) 274
(0.18 = 0.02 N-m) (0.18 = 0.02 N-m)
six tapping screws (1.7 x 5) M cover HP
M cover HP

1-163



1-5. PASTING POSITION OF OTHER PARTS

Work while referring to the information below for pasting position not indicated in “1-3. ASSEMBLY”.

rrrrr : guide line
rrrrr CHARSAY
* BD block
+ BD block
JM adhesive
JM adhesive
— Top view —
- FER -
Upper side range Upper side range
bnEEE

LingeE

-

e

—

: BT terminal

BT terminal i :
plate sheet  0to 0.5 mm 0t0 0.5mm /;atte S’_"‘:‘Tt
BT terminal 0~0.5mm 0~ 0.5mm | ern;]ma
plate sheet plate sheet
[CXCXCICICIC)
o o
f—/—JM adhesive
JM adhesive
W/FP-MZO flexible board
| j FP-2420 flexible board
E E
- JM adhesive
JM adhesive
—1
- Fr&nt view —
----- - BIEX -

sheet SRA  FP-2416 flexible board
sheet SR A FP-2416 flexible board

sheet SR A FP-2405 flexible board
sheet SRA FP-2405 flexible board

«——

— Rear view —

-EEX-

1-164

ERS-1000

* main frame BL
+ main frame BL
Note: Cover the edge of the step.
AR BEOIY VRS TVATE,
sheet SR D
sheet SRD

— Top view —

- Emx -

0~0.5mm
* main frame R
* main frame R
sheet SR D

sheet SRD

— Right view —

sheet SRD — AfIER -
sheet SRD
* main frame FL block
+ main frame FL block
sheet SR D
sheet SRD

the cut surface.
EE YRz AN
o TWVaTE,

— Left view —

- ERIEX -

Continued on next page.



————— : guide line

rrrrr CHARSAY

* FP-2420 flexible board
+ FP-2420 flexible board

sheet BT terminal
sheet BT terminal

sheet SR A
sheetSRA |

* FP-2412 flexible board

+ FP-2412 flexible board
to MC-2005 board
MC-2005 board 7 H

‘UM/MC”
“IM/MC”

.\ JM adhesive
i - JMadhesive

“AS/GVI% U

“AS/GW”

to ACT (TL) all
ACT(TD) allA

ERS-1000

* JM-1001 flexible board
+ JM-1001 flexible board

JM adhesive
JM adhesive

\/4

* FP-2413 flexible board
+ FP-2413 flexible board

ACT (TL) all oo tape
ACT(TL)all

FP-2413 flexible board
FP-2413 flexible board

* NC ornament R
- NC ornamentR

water damage detector sheet

water damage detector sheet
water damage detector sheet

water damage detector sheet

1-165



1-6. FLEXIBLE BOARD SETTING

,,,,,,,,, : Mountain fold
,,,,,, : Valley fold
,,,,,,,,, Dl

* FP-2420 flexible board
+ FP-2420 flexible board

to PS-1003 board

« FP-2416 flexible board PS-1003 board751

+ FP-2416 flexible board “PS”
rpor
M-

&
.

“«Q
Q"
to Q-1001 board

Q-1001 board A

* FP-2412 flexible board
+ FP-2412 flexible board

to MC-2005 board
MC-2005 board A&

* FP-2405 flexible board
+ FP-2405 flexible board

CE

"‘AS/GW”

“ASIGW"
to ACT (TL) (100) all
ACT(TL) (100) all 51

“JM/MC”
“IM/MC”
1/

ERS-1000

* JM-1001 flexible board
+ JM-1001 flexible board

center
EF'/[,\

to Q-1001 board
Q-1001 board A

* FP-2417 flexible board “Q”7
* FP-2417 flexible board “Q"
| oy
“wMe”
MC”

to MC-2005 board
MC-2005 board 1A

“Q” to Q-1001 board

* FP-2418flexible board “Q" Q-1001 board 5

+ FP-2418 flexible board

RF-1001 board /518

“RF”
“RF”
Al

|
|
|
|
to RF-1001 board | }
|
|
|

0

* FP-2413 flexible board
+ FP-2413 flexible board

1-166E



ERS-1000
2. EXPLODED VIEWS

Ordering information: The components identified by mark /\ or dotted line with
There are 3 kinds of parts described in this service manual. mark are critical for safety.

Replace only with part number specified.

-

. The part which has reference number in the exploded view

Available to purchase. Visit Encompass Web site <https://sony. Les composants identifiés par une marque /. sont

critiques pour la sécurité.

encompass.com/>. Ne les remplacer que par une piéce portant le numéro
spécifié.
2. The part which has reference number with [C/R] in the exploded
view (Calibration Required). Caution
Due to the unique nature of each aibo, repairs of these parts re- Danger of explosion if battery is incorrectly replaced.
quire recalibration in a central service center. These parts are not Replace only with the same or equivalent type.
available to purchase. If you'd like to repair your aibo by using Dispose of used batteries according to the instructions.
these parts, please contact to SONY <https://www.sony.com/elec- FE
tronics/support>. L R BE AN 2 S R S
BURE H [l R 28 R Bl A5 R 2R 1 Fh ok B e
3.N/A S Wb i HE T3 W A0 B P 52 1) A o

Not available to purchase.

Note:

« -XX and -X mean standardized parts, so they may have some dif-
ference from the original one.

* The mechanical parts with no reference number in the exploded
views are not supplied.

2-1. OVERALL SECTION

Ref. No. Part No. Description Ref. No. Part No. Description
1 4-725-174-02 F3 COVERF (100) 7 4-725-144-01 TL2 BASE (100)
2 4-725-256-01 HD3 COVERTOP (100) 8 4-725-145-01 TL(100)
3 A-2216-647-B EARSL/R (KIT) 9 X-2596-573-1 HP COVER BM (100) ASSY
4 4-725-228-02 H3 COVERR (100) 10 4-725-226-02 H3 COVERF (100)
5 4-725-073-01 REAR COVER ORNAMENT (100)
1" X-2596-434-1 BMLID (100) ASSY
6 4-724-875-11 SCREW (M2), NEW TRUSTER, P2 (L=3 mm) 12 4-724-645-01 CUSHION REAR O (100)

2-1



ERS-1000

2-2. LEG COVER SECTION

Refer to main complete assy section.

51
Ref. No. Part No. Description Ref. No. Part No. Description
51 3-080-206-21 SCREW, TAPPING, P2 (2 X 5 mm) 57 4-725-224-02 HL3 COVERI1(100)
52 4-725-169-01 FL3 COVERO(100) 58 4-725-227-01 HR3 COVER1(100)
53 4-725-170-01 FL3 COVERI(100) 59 4-725-225-01 HR3 COVER O (100)
54 4-725-172-01 FR3 COVERI(100) 60 4-725-072-02 REAR COVER (100)
55 4-725-171-01  FR3 COVER O (100)
61 2-342-356-11 SCREW (M2 (ECO, EG)) (L=5mm)
56 4-725-223-01 HL3 COVERO (100) 62 1-844-878-11 SIM CARD TRAY




ERS-1000

2-3. MAIN COMPLETE ASSY SECTION

Ref. No. Part No. Description Ref. No. Part No. Description
101 4-724-875-31 SCREW (M2), NEW TRUSTER, P2 (L=5mm) 113 X-2596-572-1 NCSHUTTER (100) ASSY
102 X-2596-433-1 BM COVERR (100) ASSY 114 4-725-150-01 F1 COVER (100)
103 4-725-100-01 BATTLID (100) 115 3-078-890-21 SCREW, TAPPING (1.7 X5 mm)
104 1-853-701-13  LIHON BATTERY PACK (ERA-1010)
105 1-856-868-11 FILTER, OPTICAL (CS WINDOW A) 116 4-725-071-02 SIDE COVERR (100)
17 4-725-075-01 NC ORNAMENT R (100)
106 4-725-129-01  CSWINDOW ADHESIVE (100) 118 4-724-608-01 WATER DAMAGE DETECTOR SHEET
107 A-2192-910-A BM COVERF (100) BLOCK ASSY 119 4-725-092-01 TOP COVER (100)
108 4-725-110-01 SLIDE SW (100) 120 4-725-070-02 SIDE COVERL (100)
109 4-725-111-01 VBUTTON (100)
110 4-725-074-01 NC ORNAMENT F (100) 122 A-5009-298-A HP COVERR (100) ASSY
123 A-5009-297-A HP COVERL (100) ASSY
1 3-080-206-21 SCREW, TAPPING, P2 (2 X5 mm) 124 A-2192-908-A CHG TERMINAL (100) BLOCK ASSY
112 2-342-356-11 SCREW (M2 (ECO, EG)) (L=5 mm) 125 4-725-112-01 LIGHT GUIDE BM (100)



ERS-1000

2-4. FRONT LEG SECTION

151 Refer to FR block section.

Refer to rear leg section.

Ref. No. Part No. Description Ref. No. Part No. Description
151 2-342-356-11 SCREW (M2 (ECO, EG)) (L=5 mm) 159 3-080-206-21 SCREW, TAPPING, P2 (2 X 5 mm)
155[C/R] 4-724-868-01 SHIELD SHEET CS (100) 166[C/R] 1-982-353-12 FP-2418 FLEXIBLE BOARD



2-5. FL BLOCK SECTION

Ref. No.

202
203
204
205
206

223 [C/R] , N/A

Nd

Part No.

A-2192-955-A
4-725-185-01
4-738-886-02
3-080-206-21
X-2596-571-1

208[C/R] 4-724-886-01
209[C/R] 4-725-165-03

21

3-078-890-21

208 [C/R]

Description

F4 (100) BLOCK ASSY

F4 COVERT (100)

CUSHION 5X4 (100)

SCREW, TAPPING, P2 (2 X5 mm)
MB RUBBER COVER (100) ASSY

KNURLED SCREW (100) M3X10 (Note)
FL3 BASE O (100)
SCREW, TAPPING (1.7 X5 mm)

ERS-1000

Note: This parts cannot be reused. Be sure
to replace them with new parts.

Ref. No. Part No. Description

215 2-342-356-11  SCREW (M2 (ECO, EG)) (L=5mm)
217[C/R] 4-724-871-01 SHEET SRC(100)

218 3-080-204-01 SCREW, TAPPING, P2 (1.7 X 3.5 mm)
219 4-725-166-03 FL3 BASE(100)

221[C/R] X-2596-430-3 FLRBASE (100) ASSY

222[C/R] X-2596-431-1 AW BASE PLATE F (100) ASSY
223[C/R] 4-725-137-01  FLR SCREW SHEET (100)



ERS-1000

2-6. FL W BLOCK SECTION

260

261 [C/R] (2,\?? £C/R]
ole,

259 [C/R] 3

258 [C/R]

Note: This parts cannot be reused. Be sure
to replace them with new parts.

Ref. No. Part No. Description Ref. No. Part No. Description
253 3-078-890-21 SCREW, TAPPING (1.7 X5 mm) 260 3-080-206-21 SCREW, TAPPING, P2 (2 X 5 mm)
255[C/R] 4-725-155-05 F2 BASE A (100) 261[C/R] 4-724-917-02 FHBOBBIN (100)
256[C/R] 4-724-903-01 BEARING (1170Z2) 263[C/R] A-2192-928-A ACT (W) (100) ALL
257[C/R] 4-725-127-01  JM ADHESIVE (100) 264[C/R] 4-725-156-07 F2 BASEB (100)
258[C/R] 1-982-328-12  FP-2403 FLEXIBLE BOARD
265[C/R] 4-724-887-11 LOW HEAD SCREW M3X8 (Note)
259[C/R] 4-724-915-01 F BOBBIN CASE (100) 266[C/R] 1-982-331-12 FP-2406 FLEXIBLE BOARD




ERS-1000

2-7. FR BLOCK SECTION

321 [C/R]

N/A 322 [c/R]
310 /c/r] (& 312
(Note)

310 [Cc/R]
(Note) N/A
i 323 [CR]

|

|

|

|

|

|

|

|

|

|

|

|

|

1 |

S 25 R 1

y \““ |

‘ I

= § I

A N, /4 |
~ d |
/% .
= 7T § Z".:T"', 5 |
s ) A > \
7 A |

|

|

|

|

|

|

|

|

|

|

|

|

Note: This parts cannot be reused. Be sure
to replace them with new parts.

N |
S 1
S 1
Ref. No. Part No. Description Ref. No. Part No. Description
302 A-2192-955-A F4(100) BLOCK ASSY 312 3-078-890-21 SCREW, TAPPING (1.7 X5 mm)
303 4-725-185-02 F4ACOVERT(100) 315 3-080-204-01 SCREW, TAPPING, P2 (1.7 X 3.5 mm)
304 4-738-886-02 CUSHION 5X4 (100)
305 3-080-206-21 SCREW, TAPPING, P2 (2 X 5 mm) 316[C/R] 4-724-871-01 SHEET SRC (100)
306 X-2596-571-1 MB RUBBER COVER (100) ASSY 321[C/R] X-2596-430-3 FLRBASE (100) ASSY
322[C/R] X-2596-431-1 AW BASE PLATE F (100) ASSY
307 4-725-168-03 FR3 BASE1(100) 323[C/R] 4-725-137-01 FLR SCREW SHEET (100)
309[C/R] 4-725-167-03 FR3 BASE O (100) 324 2-342-356-11 SCREW (M2 (ECO, EG)) (L=5mm)
310[C/R] 4-724-886-01 KNURLED SCREW (100) M3X10 (Note)



ERS-1000

2-8. FR W BLOCK SECTION

355 [C/R]

354 [C/R]

(Note) 353
364 [O/R] 7’
363
N/A
Note: This parts cannot be reused. Be sure
to replace them with new parts.
Ref. No. Part No. Description Ref. No. Part No. Description
352[C/R] 4-724-887-11  LOW HEAD SCREW M3X8 (Note) 358[C/R] 4-725-155-05 F2BASE A (100)
353 3-078-890-21 SCREW, TAPPING (1.7 X 5 mm) 360[C/R] 1-982-328-12 FP-2403 FLEXIBLE BOARD
354[C/R] 4-725-156-07 F2 BASE B (100) 361[C/R] 4-725-127-01  JM ADHESIVE (100)
355[C/R] 1-982-331-12  FP-2406 FLEXIBLE BOARD 362[C/R] 4-724-917-02 FH BOBBIN (100)
356[C/R] A-2192-928-A ACT (W) (100) ALL
363 3-080-206-21 SCREW, TAPPING, P2 (2 X 5 mm)

357[C/R] 4-724-903-01 BEARING (1170Z2) 364[C/R] 4-724-915-01 F BOBBIN CASE (100)




ERS-1000

2-9. REAR LEG SECTION

406 [C/R]

i
L,

407 [C/R]

408 [C/R]

407 [C/R]

e

-
k]
= O

Refer to MC-2005 board section.

412 [Cc/R]
(Note)
\ 403
N/A
| 412 [C/R]
’ 405 [C/R] (Note)
Refer to head section.
q 404
(2]
Note: This parts cannot be reused. Be sure
to replace them with new parts.
Ref. No. Part No. Description Ref. No. Part No. Description
403 3-080-206-21 SCREW, TAPPING, P2 (2 X5 mm) 408[C/R] 1-982-348-11 FP-2413 FLEXIBLE BOARD
404 2-342-356-11  SCREW (M2 (ECO, EG)) (L=5mm) 410[C/R] A-2192-931-A ACT (TL) (100) ALL
405[C/R] 4-724-868-01 SHIELD SHEET CS (100) 412[C/R] 4-747-988-01 SCREW (M2X5), HEX SOCKET (Note)

406[C/R] 1-982-347-11  FP-2412 FLEXIBLE BOARD
407[C/R] 4-725-127-01 JM ADHESIVE (100)



ERS-1000

2-10.HP HLR BLOCK SECTION

e e = =

466 > AN
.y N N/A

~

~
~

Refer to HP block section.

a66 @ [ BLE S

470 [C/R]/

Refer to HL 123 block section. T N

455

N/A IR
@N :
S\ I
4597cR1 NS 456 |
(Notz)sg\\ VN “\‘% 467 [C/R] |
456 ugﬁ; 465 [C/R] !
471 [C/R] !’f'/% :
461 [C/R] ‘ :
45:{ [CR] ST AN |
- - & \v"\\‘ |
g A :
N/A 452 [C/R] 462 [C/R] |
I
I
|
|
|
|

_______________

459 [C/R] |
(Note) |
&7

Note: This parts cannot be reused. Be sure
to replace them with new parts.

Ref. No. Part No. Description Ref. No. Part No. Description
452[C/R] A-2192-897-A HL 45 (100) BLOCK ASSY 463[C/R] X-2595-311-2 HR3 LINK PLATE ASSY (100)
453[C/R] A-2192-898-A HR 45 (100) BLOCK ASSY 464[C/R] 4-725-212-01 HL2 EL COVERF (100)
454 4-738-886-02 CUSHION 5X4 (100) 465[C/R] 4-725-211-01 HL2 ELCOVERR (100)
455 4-725-238-02 H5COVERT(100) 466 3-078-890-21 SCREW, TAPPING
456 3-080-206-21 SCREW, TAPPING, P2 (2 X 5 mm) 467[C/R] 4-725-205-02 HL2 COVERO (100)
457 X-2596-571-1  MB RUBBER COVER (100) ASSY 468[C/R] 4-725-206-03 HR2 COVER O (100)
459[C/R] 4-724-886-01 KNURLED SCREW (100) M3X10 (Note) 469[C/R] 4-725-214-01 HR2 EL COVERR(100)
460[C/R] 4-725-215-03 HL3 BASE O (100) 470[C/R] 4-725-213-01 HR2 EL COVERF (100)
461[C/R] 4-724-903-01 BEARING (1170Z2) 471[C/R] 4-725-217-03 HR3 BASE O (100)
462[C/R] X-2595-310-2 HL3 LINK PLATE ASSY (100) 472 X-2596-786-1 H5 COVER B (100) ASSY




ERS-1000

2-11.HL 123 BLOCK SECTION

NA - 509 [C/R]

(Note) 508
511 [C/R]

507 [C/R]

507 [C/R]

Refer to HL W block section.

Refer to FH S block section. 502

Note: This parts cannot be reused. Be sure
to replace them with new parts.

Ref. No. Part No. Description Ref. No. Part No. Description
502 3-078-890-21 SCREW, TAPPING (1.7 X5 mm) 508 3-080-204-01 SCREW, TAPPING, P2 (1.7 X 3.5 mm)
504[C/R] 4-724-871-01 SHEET SR C(100) 509[C/R] 4-724-886-01 KNURLED SCREW (100) M3X10 (Note)
505[C/R] 4-725-204-01 HL2 COVERI(100) 511[C/R] X-2596-432-1 AW BASE PLATE H (100) ASSY
506[C/R] A-5009-299-A HL1 BASE (100) ASSY
507[C/R] 4-725-127-01 JM ADHESIVE (100)



ERS-1000

2-12.HL W BLOCK SECTION

560

D i 1
-~ (Former type) | N/A

-~
-
-~

Ay~ ————— 565 [C/R
) ~X #ormer type) | N/A 560 i) (I Noteg !
27 |
~
564 [C/R]

| |
|__56_1 E/EJ_J N N/A

~ |
(/ ~ (New type)I | 558 [C/R]
|
|
|

561 [C/R] | e

(Parts color is transparent)

Note: This parts cannot be reused. Be sure
to replace them with new parts.

Ref. No. Part No. Description Ref. No. Part No. Description
553 3-078-890-21 SCREW, TAPPING 560 3-080-206-21 SCREW, TAPPING, P2
555[C/R] 4-725-200-03 HL2 BASE A (100) 561[C/R] 4-724-917-02 FH BOBBIN (100) (Former type)
556[C/R] 4-724-903-01 BEARING (1170Z22) 561[C/R] 4-724-917-11  FHBOBBIN (100) (New type)
557[C/R] 4-725-127-01 JM ADHESIVE (100)
558[C/R] 1-982-328-12 FP-2403 FLEXIBLE PWB 563[C/R] A-2192-928-A ACT (W) (100) ALL
564[C/R] 4-725-201-04 HL2 BASE B (100)
559[C/R] 4-724-916-01 H BOBBIN CASE (100) (Former type) 565[C/R] 4-724-887-11 LOW HEAD SCREW M3X8 (Note)
559[C/R] 4-724-916-11 HBOBBIN CASE (100) (New type) 566[C/R] 1-982-331-12 FP-2406 FLEXIBLE PWB



ERS-1000

2-13.HR 123 BLOCK SECTION

610

606 /C/R]

611 [C/R]/n/ \ 606 [C/R]

604

ﬁ R 7
610 ',\ 607 [C/R]
s Z;
{ Refer to FH S block section. ?
N s
603 [C/R]
(Note) N/A
Note: This parts cannot be reused. Be sure
to replace them with new parts.
Ref. No. Part No. Description Ref. No. Part No. Description
603[C/R] 4-724-886-01 KNURLED SCREW (100) M3X10 (Note) 608[C/R] 4-725-207-01 HR2 COVER1(100)
604 3-080-204-01 SCREW, TAPPING, P2 (1.7 X 3.5 mm) 610 3-078-890-21 SCREW, TAPPING
605[C/R] X-2596-432-1 AW BASE PLATE H (100) ASSY 611[C/R] 4-724-871-01 SHEET SR C (100)

606[C/R] 4-725-127-01  JM ADHESIVE (100)
607[C/R] A-5009-300-A HRT BASE (100) ASSY



ERS-1000

2-14.HR W BLOCK SECTION

655 [C/R]

654 [C/R]

). N
652 [C/R] (

(Note) 653

-
¢ -
662 [C/R]
(Parts color is transparent)
| (New type)
N/A
Note: This parts cannot be reused. Be sure
to replace them with new parts.
Ref. No. Part No. Description Ref. No. Part No. Description
652[C/R] 4-724-887-11 LOW HEAD SCREW M3X8 (Note) 660[C/R] 1-982-328-12 FP-2403 FLEXIBLE BOARD
653 3-078-890-21 SCREW, TAPPING (1.7 X 5 mm) 661[C/R] 4-725-127-01 JM ADHESIVE (100)
654[C/R] 4-725-203-04 HR2 BASE B (100) 662[C/R] 4-724-917-02  FHBOBBIN (100) (Former type)
655[C/R] 1-982-331-12  FP-2406 FLEXIBLE BOARD 662[C/R] 4-724-917-11 FHBOBBIN (100) (New type)
656[C/R] A-2192-928-A ACT (W) (100) ALL
663 3-080-206-21 SCREW, TAPPING, P2 (2 X 5 mm)
657[C/R] 4-724-903-01 BEARING (1170Z2) 664[C/R] 4-724-916-01 H BOBBIN CASE (100) (Former type)
658[C/R] 4-725-202-03 HR2 BASE A (100) 664[C/R] 4-724-916-11 H BOBBIN CASE (100) (New type)




ERS-1000

2-15.HP BLOCK SECTION

©/ N/A
704 [C/R]
(Note)
703 [C/R]

Iz ZZof
X
[

I

11— 701 [C/R]

I
X
I
I
I
i
I
N}
J1
|
I
I
|
|
|
_____ J

Note: This parts cannot be reused. Be sure
to replace them with new parts.

Ref. No. Part No. Description Ref. No. Part No. Description
701[C/R] A-2192-926-A  ACT (S) (100) (NH) ALL 706[C/R] A-5009-301-A HP1 BASE JOINT (100) ASSY
702 3-080-206-21 SCREW, TAPPING, P2 (2 X5 mm)

703[C/R] 4-725-192-02 HP1 BASE BM (100) 708[C/R] A-2199-102-A JH-2001 FLEXIBLE BOARD, COMPLETE
704[C/R] 4-724-886-01 KNURLED SCREW (100) M3X10 (Note) 710 3-078-890-21 SCREW, TAPPING (1.7 X 5 mm)



2-16.HEAD SECTION

Ref. No.

753
754
757
760
761

Part No. Description

A-2224-940-A FACE/EYES

4-725-248-02 HD3 UPPER F ORNAMENT (100)
3-080-206-21 SCREW, TAPPING, P2 (2 X 5 mm)
A-2192-943-A ACT (ER) R (100)

A-2192-941-A ACT (ER) L (100)

7

ERS-1000

1

. 766 769+—760
I

Ref. No.

766
767
769

Part No.

4-724-985-01
4-724-984-01
3-091-481-31

Description

ERRETAINERR (100)
ERRETAINERL (100)
SCREW (M1.7 X4 mm)



ERS-1000

2-17.ACT (HD-NC) SECTION

A [C/Rf@b

|
| (Note)  nya

_—— e

Note: This parts cannot be reused. Be sure
to replace them with new parts.

Ref. No. Part No. Description Ref. No. Part No. Description
802 3-080-206-21 SCREW, TAPPING, P2 (2 X 5 mm) 815 2-342-356-11 SCREW (M2 (ECO, EG)) (L=5 mm)
805 4-724-875-11  SCREW (M2), NEW TRUSTER, P2 (L =3 mm) 817[C/R] 1-971-637-11 HARNESS (SD-1013)
806[C/R] A-2192-926-A ACT (S) (100) (NH) ALL 818[C/R] 1-971-638-11 HARNESS (SD-1014)

809[C/R] 4-724-887-11  LOW HEAD SCREW M3X8 (Note)
814 3-078-890-21 SCREW, TAPPING (1.7 X5 mm)



2-18.MC-2005 BOARD SECTION

\@\ﬁho/ NA

1 S852
N

859 [C/R] 859 [c/R] ®

859 [C/R]
Refer to charge terminal section. N/A
Ref. No. Part No. Description Ref. No. Part No. Description
852 4-724-875-11  SCREW (M2), NEW TRUSTER, P2 (L =3 mm) 859[C/R] 4-725-127-01  JM ADHESIVE (100)

ERS-1000



ERS-1000

2-19.CHARGE TERMINAL SECTION

912 [c/R]

(31}
N 7J e
/ N7
N/A >
‘ 901 <.<
<—911 [C/R] 901D
901 N/A
Ref. No. Part No. Description Ref. No. Part No. Description
901 4-724-875-11 SCREW (M2), NEW TRUSTER, P2 (L=3 mm) 911[C/R] 4-724-608-01 WATER DAMAGE DETECTOR SHEET
906 2-342-356-11 SCREW (M2 (ECO, EG)) (L=5 mm) 912[C/R] 1-982-330-12 FP-2405 FLEXIBLE BOARD



ERS-1000

2-20.MAIN FRAME SECTION

Note: GY-1016 board is prohibited to
disassemble. Never remove it.

Ref. No. Part No. Description Ref. No. Part No. Description
954 4-724-875-11  SCREW (M2), NEW TRUSTER, P2 (L =3 mm) 964 2-342-356-11 SCREW (M2 (ECO, EG)) (L=5mm)

2-20



ERS-1000

2-21.FH S BLOCK SECTION

1001 [C/R]

1004
J
1004

Description
3-080-206-21 SCREW, TAPPING, P2 (2 X 5 mm)

Part No.

1007

Ref. No.

2-21

3-078-890-21 SCREW, TAPPING (1.7 X5 mm)

Part No. Description
1001[C/R]A-2192-902-A FH S (100) BLOCK ASSY

1004

Ref. No.



2-22.FUSE

MC-2005 BOARD (SIDE A)

+ 4 i

F2307 [CIR]
F2306 [C/R] u:ni F2302 [CIR] EF2301 [CRI

12v 12v

F2304 [ C/R]
12y €L

F2303 C/R]
12V

F2305 [C/ R]

Ref. No. Part No. Description

AF2301[C/R]1-523-395-11  FUSE (5A/32V)
MANF2302[C/R]1-523-395-11  FUSE (5A/32V)
ANF2303[C/R]1-523-395-11  FUSE (5A/32V)
ANF2304[C/R]1-523-395-11  FUSE (5A/32V)
ANF2305[C/R]1-523-395-11  FUSE (5A/32V)

MNF2306[C/R]1-523-395-11  FUSE (5A/32V)
AF2307[C/R]1-523-395-11  FUSE (5A/32V)

Primary side

2-22E

ERS-1000



ERS-1000
3. SUPPLIED ACCESSORIES

ACCESSORIES & PACKING PARTS 2001 2002

Ref. No. Part No. Description CHARGE STAND CHARGE MAT
7

2001 A-2192-914-A ST BLOCK ASSY (ST100) (J) ALL P
C =)
e

(CHARGE STAND) (Japanese)
2001 A-5007-519-A ST BLOCKASSY (ST100) (JU) ALL

(CHARGE STAND)
2002 A2192-916-A MTBLOCKASSY (ST100) (CHARGE MAT) 2003 2004
2003 4724-60001 BALL(100) (PINKBALL) PINK BALL B oTER 105V
A2004  A2216-155-A ACADAPTER 195V (KIT) Japanese) Q '

A2004  A-2229296-A AC ADAPTER 19.5V (KIT_US) (US)
2005  A-2215-847-8 CUSHION BLOCK ASSY E/PRQZN ook ASSY
2006 473338202 BAG,PROTECTION(MF) | CARTONBLockassy

2007  A-2229-712-A° CARTON BLOCK ASSY

The components identified by mark A\ or
dotted line with mark are critical for safety.
Replace only with part number specified.

Les composants identifiés par une
marque /A sont critiques pour la sécurité.

Ne les remplacer que par une piéce por- g&?‘%N BLOGK ASSY
tant le numéro spécifié. |m—m——mm——— -
- 2006

PROTECTION BAG

7
\Qp

Q)
st I
CUSTOMER SUPPLIED PARTS OF MAIN UNIT
2009 2010
Ref. No. Part No. Description PAW PADS 1000 (KIT) EARS L/R (KIT)
2009  A-2216-073-A PAW PADS 1000 (KIT) LT T T T T T T T T T ARl T
2010 A-2216-647-B EARSL/R (KIT) | : | :
2011 4-725-145-01 TL(100) ! , [ ,
2012 X-2596-434-1 BMLID (100) ASSY | | | |
2013 1-844-878-11 SIM CARD TRAY \ | | |
| PAD x 4 : | :
2014 1-510-065-11 SIM CARD US (4FF) | SCREW x4 ! | |
2015 X-2506-986-2 PAW CUSHION (310) ASSY R e
2011 2012
TL (100) BM LID (100) ASSY
2013 2014
SIM CARD TRAY SIM CARD US (4FF)

2015

PAW CUSHION (310) ASSY




Revision History

ERS-1000

Ver.

Date

History

Contents

1.0

2023.12

Preliminary Version




